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FCC TEST REPORT

according to

FCC CFR Title 47 Part 15 Subpart C

Applicant :  ZyXEL Communications Corp.

NO.6,Innovation Rd. I Science Based Industrial Park
Hsin-Chu, Taiwan

Address

Manufacturer(1) :  ZyXEL Communications Corp.

NO.6,Innovation Rd. I Science Based Industrial Park

Address(1
(1) Hsin-Chu, Taiwan

Manufacturer(2): ZyXEL Communications(Wuxi) Co Ltd.

Address(2) : 60— E, Minshan RD, New District, Wuxi, Jiangsu, P.R. China
Equipment : 802.11n Wireless ADSL2+ 4-port Gateway

Model No. :  P-660HN-T1, P-660HN-T3

FCCID : 188P660HNT1

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the procedures given
in ANSI C63.4 — 2003 and the energy emitted by this equipment was passed

CISPR PUB. 22 and FCC Part 15 in both radiated and conducted emission class B limits.

Testing was carried out on Mar 17, 2011 at Cerpass Technology Corp.

Documented By: Approved By:
Jamid e
&l en m«f (‘// ” s
Jeson Wang/ Administration Clinton Kao / Technical director
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1. Report of Measurements and Examinations

FCC CFR Title 47 Part 15 Subpart C: 2007
ANSI C63.4: 2003
Clause Test Parameter Test Remark
Performed

15.207 Conducted Emission YES PASS

15.209 Radiated Emission YES PASS
15.247(a) _ ,

Occupied Bandwidth YES PASS

15.215(c)
15.247(b) Maximum Peak Output Power YES PASS
15.247(c) Band Edges YES PASS
15.247(c) RF antenna conducted NO Not Applicable
15.247(d) Power Spectral Density YES PASS

Cerpass Technology Corp.

Issued Date : Mar 18, 2011
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2. Test Configuration of Equipment under Test

2.1. Feature of EqQuipment under Test

802.11n Wireless ADSL2+

4-port Gateway Model No: P-660HN-T1, P-660HN-T3

Power Adapter 1# Manufacturer: OEM
Model No.: ADS0128-W 120100
Input: 100-240V~50-60Hz, 0.5A
Output: 12Va==1.0A

Power supply cable Non-Shielded, 1.5m

Power Adapter 2# Manufacturer: LEI
Model No.: MUO05-N120050-A1
Input: 100-240V~50-60Hz, 0.3A
Output: 12Va==0.5A

Power supply cable Non-Shielded, 1.5m
1) They are identical except for the model name. This is only to
satisfy the different requirements of the client. P-660HN-T1 was
selected as the test model and its data have been recorded in this

Remark report.
2) The EUT has two appearance. They are identical except for the
antenna station. One is built-in antenna. The other is external
antenna.

Cerpass Technology Corp. Issued Date : Mar 18, 2011

Tel:86-512-6917-5888 Fax: 86-512-6917-5666 Page No. 1 60f 148



“%#" CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

WLAN Ralink/RT5392L
802.11b: CCK, DQPSK, DBPSK
Spreading 802.11g: 64 QAM, 16 QAM, QPSK, BPSK

802.11n: BPSK, QPSK,16-QAM, 64-QAM

Frequency Range

802.11b/g/n(20MHz): 2412-2462MHz
802.11n(40MHz): 2422-2452MHz

Number of 802.11b/g/n (20MHz):11
Channels 802.11n (40MHz): 7
802.11b: 1, 2, 5.5, 11Mbps
Data Rate 802.11g: 6, 9, 12, 18, 24, 36, 48, 54Mbps
802.11n: up to 300 Mbps
External antenna Dipole Chain0 (2.95dBi)
Antenna Built-in antenna  PIFA Chain0 (0.26dBi)

PIFA Chain1 (-1.23dBi)

Cerpass Technology Corp.

Tel:86-512-6917-5888 Fax: 86-512-6917-5666

Issued Date
Page No.

: Mar 18, 2011
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2.2. Carrier Frequency of Channels
For 2.4G 802.11b, 802.11g, 802.11n (20MHz)

Channel Frequency(MHz) Channel Frequency(MHz)
01 2412 07 2442
02 2417 08 2447
03 2422 09 2452
04 2427 10 2457
05 2432 11 2462
06 2437 — —
For 2.4G 802.11n (40MHz)
Channel Frequency(MHz) Channel Frequency(MHz)
01 - 08 2447
02 - 09 2452
03 2422 — —
04 2427 - -
05 2432 - -—-
06 2437 -—- -—-
07 2442 -—- -—-
Cerpass Technology Corp. Issued Date : Mar 18, 2011
Tel:86-512-6917-5888 Fax: 86-512-6917-5666 Page No.  : 8of 148
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2.3. Test Manner

Test Manner

a During testing, the interface cables and equipment positions were varied according
to 47 CFR, Part 2, Part 15
b Adjust the EUT at the test mode and the test channel. Then test.

The test modes:

The EUT transmitting and receiving with one (chain 0) antenna working at b mode, so one
antenna working configuration was used for b mode testing in this report.
The EUT transmitting and receiving with two antennas simultaneously working at
g/N mode (Chain 0+Chain 1). The chip set RT5392L supports 802.11 b + MIMO 2x2
configuration was finally used in this report.
The worst-case data rates are determined to be as follows for each mode based on
investigation by measuring the average power, peak power and PPSD across all data rates,
bandwidths, and modulations.
EUT+Adapter #1 and EUT+Adapter #2 have been pre-tested and that the during pre-test
Adapter #1 showed the worst case conducted and radiated emissions, and that therefore
only Adapter #1 was used for final testing.
The worst-case data rates:
IEEE802.11b mode: Channel Low (2412MHz), Channel Mid (2437MHz) and Channel High
(2462MHz) with 1Mbps data rate were chosen for full testing.
IEEE802.11g mode: Channel Low (2412MHz), Channel Mid (2437MHz) and Channel High
(2462MHz) with 54Mbps data rate were chosen for full testing.
IEEE 802.11gn Standard-20 MHz Channel mode: Channel Low (2412MHz), Channel Mid
(2437MHz) and Channel High (2462MHz) with up 300 Mbps data rate were chosen for full
testing.
IEEE 802.11gn Wide-40 MHz Channel mode: Channel Low (2422MHz), Channel Mid
(2437MHz) and Channel High (2452MHz) with up 300 Mbps data rate were chosen for full
testing.
Then, the EUT configuration and cable configuration of the above highest emission mode
was recorded for all final test items.
The following test mode was scanned during the preliminary test:
Mode 1: Built-in antenna PIFA ChainO (0.26)

Built-in antenna PIFA Chain1(-1.23)
Mode 2: External antenna Diople Chain0Q (2.95)

Built-in antenna PIFA Chain1 (-1.23)
After the preliminary scan, The following test mode was found to produce the highest
emission level:
Mode 2: External antenna Diople Chain0Q (2.95)

Built-in antenna PIFA Chain1 (-1.23)

Then, the EUT configuration and cable configuration of the above highest emission mode
was recorded for all final test items.

Cerpass Technology Corp. Issued Date : Mar 18, 2011
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2.4, Description of Test System

No

Device

Manufacturer

Model No.

Description

1

Notebook

ASUS

WG6A

Power by adaptor

Cerpass Technology Corp.

Tel:86-512-6917-5888 Fax: 86-512-6917-5666

Issued Date
Page No.

: Mar 18, 2011
110 of 148



g o

* CERPASS TECHNOLOGY CORP. Report No.: SEF11102025

2.5. General Information of Test

Test Site:

Cerpass Technology Corp.

Performand Location :

No.66,Tangzhuang Road, Suzhou Industrial Park, Jiangsu
215006, China

NVLAP LAB Code :

200814-0

FCC Registration Number : 916572, 331395

IC Registration Number : 7290A-1, 7290A-2

VCCI Registration Number :

T-343 for Telecommunication Test

C-2919 for Conducted emission test

R-2670 for Radiated emission test below 1GHz
G-227 for Radiated emission test above 1GHz

Laboratory accreditation

NVIAD @NEMKO A

MNVLAE LAR CUDE JUUELED

TUVRheinland

2.6. Measurement Uncertainty

Measurement Item Measurement Frequency Polarization Uncertainty
Conducted Emission 9 kHz ~ 30 MHz LINE/NEUTRAL +2.71 dB
Vertical +4.11 dB
Radiated Emission 30 MHz ~ 25GHz
Horizontal +4.10 dB
Occupied Bandwidth -—- -— 17500 Hz
Maximum Peak Output
1.4 dB
Power
Band Edges - -—- 2.2 dB
Power Spectral Density | --- -—- 2.2 dB

Cerpass Technology Corp.

Issued Date : Mar 18, 2011
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3. Test of Conducted Emission

3.1. Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on the
120 VAC power and return leads of the EUT according to the methods defined in ANSI
C63.4-2003 Section 3.1. The EUT was placed on a nonmetallic stand in a shielded room 0.8
meters above the ground plane as shown in section 2.2. The interface cables and equipment
positioning were varied within limits of reasonable applications to determine the position produced

maximum conducted emissions.

Frequency Quasi Peak Average
(MHz) (dB p V) (dB p V)
0.15-0.5 66-56* 56-46*
0.5-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

3.2. Test Procedures
The EUT was setup according to ANSI C63.4, 2003 and tested according to DTS test
procedure of Oct 2002 KDB558074 for compliance to FCC 47CFR 15.247 requirements.
The EUT was placed on a platform of nominal size, 1 m by 1.5 m, raised 80 cm above the
conducting ground plane. The vertical conducting plane was located 40 cm to the rear of the
EUT. All other surfaces of EUT were at least 80 cm from any other grounded conducting
surface. The EUT and simulators are connected to the main power through a line impedance
stabilization network (LISN). The LISN provides a 50 ohm /50uH coupling impedance for the
measuring equipment. The peripheral devices are also connected to the main power through a
LISN. (Please refer to the block diagram of the test setup and photographs)
Each current-carrying conductor of the EUT power cord, except the ground (safety) conductor,
was individually connected through a LISN to the input power source.
The excess length of the power cord between the EUT and the LISN receptacle were folded
back and forth at the center of the lead to form a bundle not exceeding 40 cm in length.
Conducted emissions were investigated over the frequency range from 0.15MHz to 30MHz

using a receiver bandwidth of 9kHz.

Cerpass Technology Corp. Issued Date : Mar 18, 2011
Tel:86-512-6917-5888 Fax: 86-512-6917-5666 Page No. 112 0f 148
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3.3. Typical Test Setup

| AL 80cm
4 HJ \\ )
] 80cm —0 .
] — |
LISN v_ LISN |}
3.4. Measurement Equipment
Instrument Manufacturer Model No. Serial No. Calibration Date
Test Receiver R&S ESCI 100565 2011.01.15
AMN R&S ESH2-75 100182 2010.06.23
Two-Line V-Network R&S ENV216 100325 2010.04.18
ISN FCC FCC-TLISN-T2-02 20379 2010.06.23
ISN FCC FCC-TLISN-T4-02 20380 2010.06.23
ISN FCC FCC-TLISN-T8-02 20381 2010.06.23
Attenuator R&S ESH3-72 100529 2011.01.11
Temperature/ Humidity
Zhicheng ZC1-11 CEP-TH-004 2010.08.14
Meter
Cerpass Technology Corp. Issued Date : Mar 18, 2011
Tel:86-512-6917-5888 Fax: 86-512-6917-5666 Page No. 1 13 of 148
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3.5. Test Result and Data

Test Mode : Mode : Normal Link
AC Power : AC 120V/60Hz Phase : L&N
Temperature : 22°C Humidity : 51%
Pressur(mbar) : 1002 Date : 2011/03/01
TEB (v ]
1o0 — —TTTTTT
E I B Limit (QF
Bl T R R A Limit (AW)
80— — Spantenm (W.FE3
Eo oo Spectrum (L1, FE}
70 ' : 1 1 1 [ Snapacted Item(M)
E o A Suspected Item(Ll}
;-a.l‘“-a__h: N Final Itam—gF (K}
60 [ ' [ Final Item—AV(H)
0 F H S Final Item—QF (L1}
CA L e Final Item-AV(L1)
H Boy N
an ;Eﬂﬁ,,:t W YR
20—
o EEEEEEE R
R EE e
o L 1 1 [ T T T
0-15 0.s50 1.00 -ono i0.00 igo. oo
Feegonenoy [MH=]
Frequency Line Reading Reading | Factor Level Level Limit Limit Margin Margin Pass/Fail
MHz Phase | dB(uV) dB(uVv) | dB dB(uV) | dB(uv) | dBV) | dBuv) | dB dB
QP AV QP AV QP AV QP AV
0.15049 L1 24.5 9.3 19.9 44.4 29.2 66.0 56.0 21.6 26.8 Pass
1.74759 L1 4.6 -3.5 19.7 24.3 16.2 56.0 46.0 31.7 29.8 Pass
9.8656 L1 15.1 8.0 19.7 34.8 27.7 60.0 50.0 25.2 22.3 Pass
23.1274 L1 33.0 26.4 19.6 52.6 46.0 60.0 50.0 7.4 4.0 Pass
27.1598 L1 30.6 27.2 19.6 50.2 46.8 60.0 50.0 9.8 3.2 Pass
23.1298 L1 33.1 26.7 19.6 52.7 46.3 60.0 50.0 7.3 3.7 Pass
27.159 N 31.9 28.5 19.8 51.7 48.3 60.0 50.0 8.3 1.7 Pass
26.6084 N 33.1 30.0 19.8 52.9 49.8 60.0 50.0 71 0.2 Pass
24.3512 N 31.0 27.0 19.8 50.8 46.8 60.0 50.0 9.2 3.2 Pass
23.128 N 34.2 27.7 19.9 54.1 47.6 60.0 50.0 5.9 2.4 Pass
1.52536 N 5.8 -2.7 19.5 25.3 16.8 56.0 46.0 30.7 29.2 Pass
0.18065 N 18.3 1.0 19.5 37.8 20.5 64.5 54.5 26.7 34.0 Pass
Note: Measurement Level = Reading Level + Correct Factor
Cerpass Technology Corp. Issued Date : Mar 18, 2011
Tel:86-512-6917-5888 Fax: 86-512-6917-5666 Page No. : 14 of 148
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4. Test of Radiated Emission
4.1. Test Limit

Radiated emissions from 30 MHz to 25 GHz were measured according to the methods defines in ANSI
C63.4-2003. The EUT was placed, 0.8 meter above the ground plane, as shown in section 5.6.3. The
interface cables and equipment positions were varied within limits of reasonable applications to
determine the positions producing maximum radiated emissions for unintentional device, according to
§ 15.109(a), except for Class A digital devices, the field strength of radiated emissions from

unintentional radiators at a distance of 3 meters shall not exceed the following values:

Frequency Field Strength Measurement Distance
(MHz) (uV/m) (m)
0.009 - 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100* 3
88-216 150* 3
216-960 200" 3
Above 960 500 3

Remark: Except as provided in paragraph (g), fundamental emissions from intentional radiators
operating under this Section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz,
174-216 MHz or 470-806 MHz. However, operation within these frequency bands is permitted under
other sections of this Part, e.g., Sections 15.231 and 15.241.

4.2. Test Procedures
The EUT was setup according to ANSI C63.4, 2003 and tested according to DTS test
procedure of Oct 2002 KDB558074 for compliance to FCC 47CFR 15.247 requirements.

The EUT is placed on a turn table which is 0.8 meter above ground plane. The antenna to EUT
distance is 3 meters. The EUT is configured in accordance with ANSI C63.4. The EUT is set

to transmit in a continuous mode.

For measurements below 1GHz the resolution bandwidth is set to 100kHz for peak detection

measurements or 120kHz for quasi-peak detection measurements. Peak detection is used unless

Cerpass Technology Corp. Issued Date : Mar 18, 2011
Tel:86-512-6917-5888 Fax: 86-512-6917-5666 Page No. 1 15 0f 148
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otherwise noted as quasi-peak.

For measurements above 1GHz the resolution bandwidth is set to 1MHz, then the video

bandwidth is set to 1MHz for peak measurements and 10Hz for average measurements.

The spectrum from 30MHz to 26GHz is investigated with the transmitter set to the lowest, middle
and highest channels in the 2.4GHz band.

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The EUT
is rotated through 360 degrees to maximize emissions received. The antenna is scanned from 1

to 4 meters above the ground plane to further maximize the emission. Measurements are
Made with the antenna polarized in both the vertical and the horizontal positions.

When performing radiated measurements >1 GHz, the EUT always remains within the 3dB

beam-width of the measuring antenna.

4.3. Typical Test Setup

Antenna

Equipment under Test

—
€——— +  Testdistance @——P|
0.8M
Turn Table
. \ Ground Plane
Receiver
Cerpass Technology Corp. Issued Date : Mar 18, 2011
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4.4. Measurement Equipment

Instrument Model No. Manufacturer Serial No. Calibration Date
EMI Test Receiver R&S ESCI 100563 2010.06.23
H64 Amplifier HP 8447F 3113A05582 2010.08.14
Preamplifier Agilent 8449B ED-HE-EMI-077 2011.02.10
Preamplifier Agilent 8449B 3008A02342 2011.02.10
Ultra Broadband
R&S HL562 100362 2010.11.25
Antenna
Broad-Band Horn
Schwarzbeck BBHA9120D 9120D-619 2010.11.10
Antenna
Broad-Band Horn
Schwarzbeck BBHA9170 9170-347 2010.10.15
Antenna
Spectrum
R&S FSP40 100324 2010.08.14
Analyzer
Temperature/ .
Zhicheng ZC1-11 CEP-TH-002 2010.08.17
Humidity Meter
Cerpass Technology Corp. Issued Date : Mar 18, 2011
Tel:86-512-6917-5888 Fax: 86-512-6917-5666 Page No. 117 of 148
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4.5. Test Result and Data

Under 1G:

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-12

Limit : FCC_CLASS_B_03M_QP

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : VERTICAL/ HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 1: Normal Link

Freq. Ant.Pol. Reading Correct Measure | Limit3m Msaa:;ein Detector
(MH2z) H/V Level Factor Level (dBuV/m) dB) M ode

(dBuV) (dB) (dBuV/m) (PK/QP)
7512 \Y 46.80 -19.15 27.65 40.00 -12.35 Peak
165.22 \Y, 47.58 -17.81 29.77 43.50 -13.73 Peak
412.74 \Y 40.47 -10.55 29.92 46.00 -16.08 Peak
590.33 \Y, 39.83 -7.41 32.42 46.00 -13.58 Peak
775.98 \ 34.48 -3.06 31.42 46.00 -14.58 Peak
905.22 \Y 33.87 -1.41 32.46 46.00 -13.54 Peak
140.33 H 46.91 -17.52 29.39 43.50 -14.11 Peak
168.12 H 43.43 -17 .64 25.79 43.50 -17.71 Peak
365.99 H 43.50 -11.41 32.09 46.00 -13.91 Peak
400.56 H 42.43 -10.83 31.60 46.00 -14.40 Peak
775.11 H 36.85 -3.52 33.33 46.00 -12.67 Peak
905.61 H 34.90 -1.46 33.44 46.00 -12.56 Peak

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI1102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-12

Limit : FCC_CLASS_B_03M_QP

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : VERTICAL/ HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 2 : Normal Link

Freq. Ant.Pol. Reading Correct Measure | Limit 3m MSa?;ein Detector
(MH 2) H/V Level Factor Level (dBuV/m) (dB) Mode

(dBuV) (dB) (dBuV/m) (PK/QP)
73.63 \Y 48.56 -19.12 29.44 40.00 -10.56 Peak
164.52 \Y 49.34 -17.78 31.56 43.50 -11.94 Peak
403.55 \Y 42.23 -10.69 31.54 46.00 -14 .46 Peak
588.63 Y 41.59 -7.43 34.16 46.00 -11.84 Peak
775.36 \Y 36.24 -3.06 33.18 46.00 -12.82 Peak
903.21 Y 35.63 -1.42 34.21 46.00 -11.79 Peak
140.10 H 48.67 -17.52 31.15 43.50 -12.35 Peak
168.50 H 4519 -17 .64 27.55 43.50 -15.95 Peak
364.55 H 45.26 -11.41 33.85 46.00 -12.15 Peak
401.11 H 4419 -10.82 33.37 46.00 -12.63 Peak
775.26 H 38.61 -3.52 35.09 46.00 -10.91 Peak
905.33 H 36.66 -1.46 35.20 46.00 -10.80 Peak

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or

average measurements as necessary.

2. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI1102025

Above 1G:

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-12

Limit : FCC_15_03M_PK

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe: VERTICAL/ HORIZONTAL

Power : AC 120V/60Hz

Note : Model : Transmit by 802.11b (2412MHz)

Freq. | Ant. Pol Peak AV |Ant./CL Peak AV Safe_ Detector
Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuV) | @Buv)| @B) Peak Av | YPEYT @Buv/m) (PK/QP)
(dBuV/m)|(dBuV/m)
1601.22 \Y 57.13 46.44 -5.76 51.37 40.68 74.00 54.00 -13.32 | awverage
4825.34 \% 43.29 35.45 6.53 49.82 41.98 74.00 54.00 -12.02 | average
7234.12 V 37.55 28.12 15.49 53.04 43.61 74.00 54.00 -10.39 | average
1622.84 H 60.74 48.32 -5.75 54.99 42.57 74.00 54.00 -11.43 | average
4825.56 H 43.27 34.22 6.53 49.80 40.75 74.00 54.00 -13.25 | average
7233.12 H 36.54 27.12 15.48 52.02 42.60 74.00 54.00 -11.40 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI1102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-12

Limit : FCC_15_03M_PK

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : VERTICAL/ HORIZONTAL

Power : AC 120V/60Hz

Note : Model: Transmit by 802.11b (2437MHz)

Freq. | Ant. Pol Peak AV |Ant./CL Peak AV Safe_ Detector
Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuVv) | @Buv)| @B) Peak Av | YPEYT @Buv/m) (PK/QP)
(dBuV/m)|(dBuV/m)
1602.22 \% 60.27 50.23 -5.75 54.52 44.48 74.00 54.00 -9.52 | average
4875.26 V 47.55 35.26 6.85 54.40 42.11 74.00 54.00 -11.89 | average
7312.52 V 39.65 27.12 15.52 55.17 42.64 74.00 54.00 -11.36 | average
1600.02 H 57.47 47.63 -5.76 51.71 41.87 74.00 54.00 -12.13 | average
4875.69 H 46.68 34.29 6.85 53.53 41.14 74.00 54.00 -12.86 | average
7312.85 H 37.25 27.93 15.52 52.77 43.45 74.00 54.00 -10.55 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI1102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-12

Limit : FCC_15_03M_PK

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : VERTICAL/ HORIZONTAL

Power : AC 120V/60Hz

Note : Model: Transmit by 802.11b (2462MHz)

Freq. | Ant. Pol Peak AV |Ant./CL Peak AV Safe_ Detector
Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuV) | @Buv)| @B) Peak Av | YPEYT @Buv/m) (PK/QP)
(dBuV/m)|(dBuV/m)
1602.32 \% 59.16 50.12 -5.74 53.42 44.38 74.00 54.00 -9.62 | average
4926.32 \% 48.63 36.54 6.99 55.62 43.53 74.00 54.00 -10.47 | average
7384.69 \% 37.45 28.11 15.60 53.05 43.71 74.00 54.00 -10.29 | average
1601.23 H 56.98 45.63 -5.76 51.22 39.87 74.00 54.00 -14.13 | average
4925.74 H 44.58 34.96 6.98 51.56 41.94 74.00 54.00 -12.06 | average
7385.26 H 36.55 27.19 15.60 52.15 42.79 74.00 54.00 -11.21 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI1102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-12

Limit : FCC_15_03M_PK

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : VERTICAL/ HORIZONTAL

Power : AC 120V/60Hz

Note : Model: Transmit by 802.11g (2412MHz)

Chain0+Chainl
Freq. | Ant. Pol Peak AV |Ant./CL Peak AV Safe_ Detector
Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuVv) | @Buv)| @B) Peak Av | YPEYT @Buv/m) (PK/QP)
(dBuV/m){(dBuV/m)
1601.23 \% 58.41 49.36 -5.76 52.65 43.60 74.00 54.00 -10.40 | average
4825.31 \% 46.31 36.55 6.52 52.83 43.07 74.00 54.00 -10.93 | average
7235.16 Vv 3855 | 2747 | 15.44 53.99 42.91 74.00 54.00 | -11.09 | average
1601.24 H 56.74 48.32 -5.76 50.98 42.56 74.00 54.00 -11.44 | average
4825.34 H 44.37 36.24 6.52 50.89 42.76 74.00 54.00 -11.24 | average
7234.18 H 36.54 28.11 15.44 51.98 43.55 74.00 54.00 -10.45 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI1102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-12

Limit : FCC_15_03M_PK

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : VERTICAL/ HORIZONTAL

Power : AC 120V/60Hz

Note : Model: Transmit by 802.11g (2437MHz)

Chain0+Chainl
Freq. | Ant. Pol Peak AV |Ant./CL Peak AV Safe_ Detector
Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuVv) | @Buv)| @B) Peak Av | YPEYT @Buv/m) (PK/QP)
(dBuV/m){(dBuV/m)
1600.58 \% 58.33 49.32 -5.76 52.57 43.56 74.00 54.00 -10.44 | average
4875.36 \% 45.76 36.59 6.84 52.60 43.43 74.00 54.00 -10.57 | average
7312.23 Vv 3659 | 2774 | 1552 52.11 43.26 74.00 54.00 | -10.74 | average
1601.23 H 55.87 46.55 -5.74 50.13 40.81 74.00 54.00 -13.19 | average
4875.44 H 45.17 35.29 6.85 52.02 42.14 74.00 54.00 -11.86 | average
7312.58 H 37.56 27.49 15.52 53.08 43.01 74.00 54.00 -10.99 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI1102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-12

Limit : FCC_15_03M_PK

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : VERTICAL/ HORIZONTAL

Power : AC 120V/60Hz

Note : Model: Transmit by 802.11g (2462MHz)

Chain0+Chainl
Freq. | Ant. Pol Peak AV |Ant./CL Peak AV Safe_ Detector
Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuVv) | @Buv)| @B) Peak Av | YPEYT @Buv/m) (PK/QP)
(dBuV/m){(dBuV/m)
1600.02 \Y 58.47 49.32 -5.75 52.72 43.57 74.00 54.00 -10.43 | average
4925.36 \% 46.95 36.55 6.98 53.93 43.53 74.00 54.00 -10.47 | average
7384.26 \% 37.48 27.43 15.60 53.08 43.03 74.00 54.00 -10.97 | average
1601.28 H 56.47 47.16 -5.76 50.71 41.40 74.00 54.00 -12.60 | average
4924.35 H 45.18 34.87 6.99 52.17 41.86 74.00 54.00 -12.14 | average
7385.11 H 35.69 27.12 15.61 51.30 42.73 74.00 54.00 -11.27 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI1102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-12

Limit : FCC_15_03M_PK

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : VERTICAL/ HORIZONTAL

Power : AC 120V/60Hz

(Chain 0+Chain 1)

Note : Model: Transmit by 802.11n (20MHz) (2412MHz)

Freg. | Ant. Pol Peak AV |Ant./CL Peak AV Safg Detector
Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuV) | @Buv)| @B) Peak Av | YPEVT @Buv/m) (PK/QP)
(dBuV/m)|(dBuV/m)
1603.25 \Y 60.22 48.25 -5.75 54.47 42.50 74.00 54.00 -11.50 | average
4825.69 \% 46.96 36.54 6.53 53.49 43.07 74.00 54.00 -10.93 | average
7235.36 \% 37.12 28.45 15.48 52.60 43.93 74.00 54.00 -10.07 | average
1602.54 H 58.47 46.23 -5.76 52.71 40.47 74.00 54.00 -13.53 | average
4825.96 H 47.85 35.96 6.54 54.39 42.50 74.00 54.00 -11.50 | average
7234.12 H 36.54 28.41 15.45 51.99 43.86 74.00 54.00 -10.14 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI1102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-12

Limit : FCC_15_03M_PK

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : VERTICAL/ HORIZONTAL

Power : AC 120V/60Hz

(Chain 0+Chain 1)

Note : Model: Transmit by 802.11n (20MHz) (2437MHz)

Freq. | Ant. Pol Peak AV |Ant./CL Actual Fs Peak AV Mi?_;n Detector
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuVv) | @Buv)| @B) Peak Av | YPYT @Buv/m) (PK/QP)
(dBuV/m){(dBuV/m)
1600.25 \% 59.32 48.23 -5.82 53.50 42.41 74.00 54.00 -11.59 | average
4875.63 Vv 48.12 37.55 6.85 54.97 44.40 74.00 54.00 -9.60 | average
7312.25 Y, 37.56 28.16 15.54 53.10 43.70 74.00 54.00 -10.30 | average
1601.47 H 59.32 49.23 -5.83 53.49 43.40 74.00 54.00 -10.60 | average
4875.22 H 4521 35.26 6.85 52.06 42.11 74.00 54.00 -11.89 | average
7312.42 H 37.26 28.16 15.54 52.80 43.70 74.00 54.00 -10.30 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI1102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-12

Limit : FCC_15_03M_PK

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : VERTICAL/ HORIZONTAL

Power : AC 120V/60Hz

(Chain 0+Chain 1)

Note : Model: Transmit by 802.11n (20MHz) (2462MHz)

Freq. | Ant. Pol Peak AV |Ant./CL Actual Fs Peak AV Mi?_;n Detector
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuV) | @Buv)| @B) Peak Av PV @Buv/m) (PK/QP)
(dBuV/m){(dBuV/m)
1602.54 \Y 59.32 49.21 -5.75 53.57 43.46 74.00 54.00 -10.54 | average
4926.32 \% 45.12 36.55 6.99 52.11 43.54 74.00 54.00 -10.46 | average
7385.41 \Y 38.21 28.14 15.61 53.82 43.75 74.00 54.00 -10.25 | average
1600.02 H 58.62 49.32 -5.76 52.86 43.56 74.00 54.00 -10.44 | average
4925.36 H 45.32 35.63 6.99 52.31 42.62 74.00 54.00 -11.38 | average
7385.16 H 36.33 27.11 15.61 51.94 42.72 74.00 54.00 -11.28 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI1102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-12

Limit : FCC_15_03M_PK

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : VERTICAL/ HORIZONTAL

Power : AC 120V/60Hz

(Chain 0+Chain 1)

Note : Model: Transmit by 802.11n (40MHz) (2422MHz)

Freq. | Ant. Pol Peak AV |Ant./CL Actual Fs Peak AV Mi?_;n Detector
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuV) | @Buv)| @B) Peak Av PV @Buv/m) (PK/QP)
(dBuV/m){(dBuV/m)
1602.22 \% 58.22 49.52 -5.73 52.49 43.79 74.00 54.00 -10.21 | average
4845.23 V 45.16 36.24 6.61 51.77 42.85 74.00 54.00 -11.15 | average
6865.21 \Y 37.12 28.44 14.24 51.36 42.68 74.00 54.00 -11.32 | average
1600.23 H 55.63 45.32 -5.75 49.88 39.57 74.00 54.00 -14.43 | average
4845.36 H 42.14 33.21 6.61 48.75 39.82 74.00 54.00 -14.18 | average
6865.24 H 35.06 25.44 14.24 49.30 39.68 74.00 54.00 -14.32 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI1102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-12

Limit : FCC_15_03M_PK

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : VERTICAL/ HORIZONTAL

Power : AC 120V/60Hz

(Chain 0+Chain 1)

Note : Model: Transmit by 802.11n (40MHz) (2437MHz)

Freq. | Ant. Pol Peak AV |Ant./CL Actual Fs Peak AV Mi?_;n Detector
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuVv) | @Buv)| @B) Peak Av | YPYT @Buv/m) (PK/QP)
(dBuV/m){(dBuV/m)
1605.22 \% 60.35 50.23 -5.73 54.62 44.50 74.00 54.00 -9.50 | average
4875.26 \% 45.98 36.22 6.86 52.84 43.08 74.00 54.00 -10.92 | average
7210.23 Vv 3866 | 2711 | 1552 54.18 42.63 74.00 54.00 | -11.37 | average
1600.33 H 57.47 47.35 -5.76 51.71 41.59 74.00 54.00 -12.41 | average
4875.19 H 42.69 33.69 6.86 49.55 40.55 74.00 54.00 -13.45 | average
7210.22 H 34.25 25.91 15.52 49.77 41.43 74.00 54.00 -12.57 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI1102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-12

Limit : FCC_15_03M_PK

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : VERTICAL/ HORIZONTAL

Power : AC 120V/60Hz

(Chain 0+Chain 1)

Note : Model: Transmit by 802.11n (40MHz) (2452MH)

Freq. | Ant. Pol Peak AV |Ant./CL Actual Fs Peak AV Mi?_;n Detector
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuVv) | @Buv)| @B) Peak Av | YPYT @Buv/m) (PK/QP)
(dBuV/m){(dBuV/m)
1603.55 Vv 57.26 | 49.14 | -5.74 51.52 43.40 74.00 54.00 | -10.60 | average
4905.21 \% 44.26 34.96 6.92 51.18 41.88 74.00 54.00 -12.12 | average
7355.24 Vv 37.21 2854 | 14.95 52.16 43.49 74.00 54.00 | -10.51 | average
1601.54 H 55.44 46.25 -5.76 49.68 40.49 74.00 54.00 -13.51 | average
4905.22 H 44.39 34.65 6.92 51.31 41.57 74.00 54.00 -12.43 | average
7355.24 H 36.54 27.15 14.95 51.49 42.10 74.00 54.00 -11.90 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP. Report No.: SEFI11102025

Engineer : Jeson
Site : EMC Lab AC 102 Time : 2011-03-12
Limit : FCC_15 03M_PK Margin : 6
EUT : 802.11n Wireless ADSL2+ 4-port Gateway Probe: VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Mode2 : Transmit by 802.11b (2412MHz)
Fre Ant. Pol | Peak AV JAnt./CL Peak AV safe Detector
a ' : Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@Buv) | @Buv)| @B) Peak Av | dBUVIm) (PK/QP)
(dBuVv/m)| (dBuV/m)
1600.21 V 59.34 48.32 -5.76 53.58 42.56 74.00 54.00 -11.44 | average
4825.34 \ 45.87 38.41 6.53 52.40 44.94 74.00 54.00 -9.06 | average
7234.12 V 39.58 30.17 15.49 55.07 45.66 74.00 54.00 -8.34 | average
1601.22 H 61.47 50.16 -5.75 55.72 44.41 74.00 54.00 -9.59 | average
4825.66 H 44.68 36.47 6.53 51.21 43.00 74.00 54.00 -11.00 | average
7234.62 H 37.54 28.74 15.49 53.03 44.23 74.00 54.00 -9.77 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP. Report No.: SEFI11102025

Engineer : Jeson
Site : EMC Lab AC 102 Time : 2011-03-12
Limit : FCC_15 03M_PK Margin : 6
EUT : 802.11n Wireless ADSL2+ 4-port Gateway Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Mode2: Transmit by 802.11b (2437MHz)
Fre Ant. Pol | Peak AV JAnt./CL Peak AV safe Detector
a ' : Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@Buv) | @Buv)| @B) Peak Av | dBUVIm) (PK/QP)
(dBuVv/m)| (dBuV/m)
1600.21 V 60.27 51.47 -5.76 5451 45.71 74.00 54.00 -8.29 | average
4875.64 \% 47.55 37.56 6.85 54.40 44.41 74.00 54.00 -9.59 | average
7311.21 V 39.65 29.64 15.51 55.16 45.15 74.00 54.00 -8.85 | average
1600.35 H 57.47 48.65 -5.76 51.71 42.89 74.00 54.00 -11.11 | average
4875.62 H 46.68 35.64 6.85 53.53 42.49 74.00 54.00 -11.51 | average
7312.25 H 37.25 28.14 15.52 52.77 43.66 74.00 54.00 -10.34 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP. Report No.: SEFI11102025

Engineer : Jeson
Site : EMC Lab AC 102 Time : 2011-03-12
Limit : FCC_15 03M_PK Margin : 6
EUT : 802.11n Wireless ADSL2+ 4-port Gateway Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Mode2: Transmit by 802.11b (2462MHz)
Fre Ant. Pol | Peak AV JAnt./CL Peak AV safe Detector
a ' : Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@Buv) | @Buv)| @B) Peak Av | dBUVIm) (PK/QP)
(dBuVv/m)| (dBuV/m)
1600.54 V 60.25 51.33 -5.76 54.49 45.57 74.00 54.00 -8.43 | average
4925.15 \% 49.32 38.62 6.99 56.31 45.61 74.00 54.00 -8.39 | average
7385.26 \% 38.55 29.36 15.60 54.15 44.96 74.00 54.00 -9.04 | average
1600.47 H 57.39 47.21 -5.76 51.63 41.45 74.00 54.00 -12.55 | average
4925.36 H 45.26 36.52 6.98 52.24 43.50 74.00 54.00 -10.50 | average
7385.44 H 38.55 28.17 15.60 54.15 43.77 74.00 54.00 -10.23 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP. Report No.: SEFI11102025

Engineer : Jeson

Site : EMC Lab AC 102 Time : 2011-03-12
Limit : FCC_15 03M_PK Margin : 6
EUT : 802.11n Wireless ADSL2+ 4-port Gateway Probe : VERTICAL/ HORIZONTAL

Note : Mode2: Transmit by 802.11g (2412MHz)
Power : AC 120V/60Hz

Chain0+Chainl
Fre Ant. Pol | Peak AV JAnt./CL Peak AV safe Detector
a ' : Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@Buv) | @Buv)| @B) Peak Av | dBUVIm) (PK/QP)
(dBuVv/m)| (dBuV/m)
1600.23 V 60.24 50.32 -5.76 54.48 44.56 74.00 54.00 -9.44 | average
4824.21 V 47.29 38.09 6.52 53.81 44.61 74.00 54.00 -9.39 | average
7235.41 V 39.65 30.26 15.44 55.09 45.70 74.00 54.00 -8.30 | average
1600.01 H 58.74 49.38 -5.76 52.98 43.62 74.00 54.00 -10.38 | average
4824.64 H 45.69 37.14 6.52 52.21 43.66 74.00 54.00 -10.34 | average
7235.44 H 37.55 28.36 15.44 52.99 43.80 74.00 54.00 -10.20 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP. Report No.: SEFI11102025

Engineer : Jeson

Site : EMC Lab AC 102 Time : 2011-03-12
Limit : FCC_15 03M_PK Margin : 6
EUT : 802.11n Wireless ADSL2+ 4-port Gateway Probe : VERTICAL/ HORIZONTAL

Note : Mode2: Transmit by 802.11g (2437MHz)
Power : AC 120V/60Hz

Chain0+Chainl
Fre Ant. Pol | Peak AV JAnt./CL Peak AV safe Detector
a ' : Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@Buv) | @Buv)| @B) Peak Av | dBUVIm) (PK/QP)
(dBuVv/m)| (dBuV/m)
1600.32 V 60.54 51.26 -5.76 54.78 45.50 74.00 54.00 -8.50 | average
4875.22 V 47.58 38.66 6.84 54.42 45.50 74.00 54.00 -8.50 | average
7311.25 V 39.55 29.65 15.52 55.07 45.17 74.00 54.00 -8.83 | average
1602.55 H 57.26 48.26 -5.74 51.52 42.52 74.00 54.00 -11.48 | average
4875.68 H 46.25 37.19 6.85 53.10 44.04 74.00 54.00 -9.96 | average
7311.84 H 39.69 29.17 15.52 55.21 44.69 74.00 54.00 -9.31 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP. Report No.: SEFI11102025

Engineer : Jeson

Site : EMC Lab AC 102 Time : 2011-03-12
Limit : FCC_15 03M_PK Margin : 6
EUT : 802.11n Wireless ADSL2+ 4-port Gateway Probe : VERTICAL/ HORIZONTAL

Note : Mode2: Transmit by 802.11g (2462MHz)
Power : AC 120V/60Hz

Chain0+Chainl
Fre Ant. Pol | Peak AV JAnt./CL Peak AV safe Detector
a ' : Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@Buv) | @Buv)| @B) Peak Av | dBUVIm) (PK/QP)
(dBuVv/m)| (dBuV/m)
1601.22 V 60.77 51.29 -5.75 55.02 45.54 74.00 54.00 -8.46 | average
4925.32 V 47.26 38.56 6.98 54.24 45.54 74.00 54.00 -8.46 | average
7385.44 V 39.17 29.34 15.60 54.77 44,94 74.00 54.00 -9.06 | average
1600.21 H 58.74 49.36 -5.76 52.98 43.60 74.00 54.00 -10.40 | average
4925.17 H 46.59 36.59 6.99 53.58 43.58 74.00 54.00 -10.42 | average
7386.55 H 36.55 28.54 15.61 52.16 44.15 74.00 54.00 -9.85 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP. Report No.: SEFI11102025

Engineer : Jeson

Site : EMC Lab AC 102 Time : 2011-03-12
Limit : FCC_15 03M_PK Margin : 6
EUT : 802.11n Wireless ADSL2+ 4-port Gateway Probe : VERTICAL/ HORIZONTAL

Note : Mode2: Transmit by 802.11n (20MHz) (2412MHz)
Power : AC 120V/60Hz
(Chain 0+Chain 1)

Freqg. | Ant. Pol | Peak AV |Ant./CL Peak AV Safe. Detector
Actual Fs Margin

(MH2) H/V Reading | Reading CF Limit Limit (dB) Mode

@Buv) | @Buv)| @B) Peak Av [P dBUVIm) (PK/QP)
(dBuV/m)| (dBuV/m)

1602.22 \% 61.23 50.26 -5.74 55.49 4452 74.00 54.00 -9.48 | average
4825.39 \% 47.20 38.22 6.53 53.73 44.75 74.00 54.00 -9.25 | average
7236.66 \Y 38.55 30.24 15.48 54.03 45.72 74.00 54.00 -8.28 | average
1600.05 H 59.30 48.56 -5.76 53.54 42.80 74.00 54.00 -11.20 | average
4826.35 H 48.51 37.49 6.54 55.05 44.03 74.00 54.00 -9.97 | average
7235.22 H 37.54 29.36 15.00 52.54 44.36 74.00 54.00 -9.64 | average

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP. Report No.: SEFI11102025

Engineer : Jeson

Site : EMC Lab AC 102 Time : 2011-03-12
Limit : FCC_15 03M_PK Margin : 6
EUT : 802.11n Wireless ADSL2+ 4-port Gateway Probe : VERTICAL/ HORIZONTAL

Note : Mode2: Transmit by 802.11n (20MHz) (2437MHz)
Power : AC 120V/60Hz
(Chain 0+Chain 1)

Freq. | Ant. Pol | Peak AV JAnt./CL| Actual Fs Peak AV Miif;in Detector
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@Buv) | @Buv)| @B) Peak Av | dBUVIm) (PK/QP)
(dBuV/m)| (dBuV/m)
1601.23 V 61.22 50.29 -5.82 55.40 44.47 74.00 54.00 -9.53 | average
4875.78 V 49.37 39.64 6.85 56.22 46.49 74.00 54.00 -7.51 | average
7312.25 V 39.22 30.47 15.52 54.74 45.99 74.00 54.00 -8.01 | average
1602.22 H 58.26 50.36 -5.83 52.43 4453 74.00 54.00 -9.47 | average
4875.28 H 46.23 37.14 6.85 53.08 43.99 74.00 54.00 -10.01 | average
7311.24 H 39.21 31.29 15.53 54.74 46.82 74.00 54.00 -7.18 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP. Report No.: SEFI11102025

Engineer : Jeson

Site : EMC Lab AC 102 Time : 2011-03-12
Limit : FCC_15 03M_PK Margin : 6
EUT : 802.11n Wireless ADSL2+ 4-port Gateway Probe : VERTICAL/ HORIZONTAL

Note : Mode2: Transmit by 802.11n (20MHz) (2462MHz)
Power : AC 120V/60Hz
(Chain 0+Chain 1)

Freq. | Ant. Pol | Peak AV JAnt./CL| Actual Fs Peak AV Miif;in Detector
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@Buv) | @Buv)| @B) Peak Av | dBUVIm) (PK/QP)
(dBuV/m)| (dBuV/m)
1603.22 V 62.32 51.26 -5.75 56.57 4551 74.00 54.00 -8.49 | average
4925.14 V 47.12 38.21 6.99 54.11 45.20 74.00 54.00 -8.80 | average
7385.28 V 40.55 30.29 15.61 56.16 45.90 74.00 54.00 -8.10 | average
1600.25 H 60.47 51.28 -5.76 54.71 45.52 74.00 54.00 -8.48 | average
4925.31 H 46.38 37.33 6.99 53.37 44.32 74.00 54.00 -9.68 | average
7386.37 H 37.55 28.41 15.62 53.17 44.03 74.00 54.00 -9.97 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI1102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-12

Limit : FCC_15_03M_PK

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : VERTICAL/ HORIZONTAL

Power : AC 120V/60Hz

Note : Mode2: Transmit by 802.11n (40MHz) (2422MHz)
(Chain 0+Chain 1)

Freg. | Ant. Pol Peak AV |Ant./CL Actual Fs Peak AV Mi?;n Detector

(MHz) HV Reading | Reading CF Limit Limit (dB) Mode

(dBuV) | (dBuV) (dB) Peak AV (dBuV/m)| (dBuV/m) (PKIQP)

(dBuV/m)| (dBuVv/m)

1602.22 Vv 59.33 50.29 -5.75 53.58 44,54 74.00 54.00 -9.46 | average

4845.33 \% 48.21 38.74 6.61 54.82 45.35 74.00 54.00 -8.65 | average

6865.33 \% 41.26 30.57 14.24 55.50 4481 74.00 54.00 -9.19 | average

1600.23 H 57.41 48.25 -5.76 51.65 42.49 74.00 54.00 -11.51 | average

4845.96 H 44.29 35.26 6.61 50.90 41.87 74.00 54.00 -12.13 | average

6866.32 H 38.21 27.08 14.25 52.46 41.33 74.00 54.00 -12.67 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or

average measurements as necessary.

2. Measurement Level = Reading Level + Correct Factor

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP. Report No.: SEFI11102025

Engineer : Jeson

Site : EMC Lab AC 102 Time : 2011-03-12
Limit : FCC_15 03M_PK Margin : 6
EUT : 802.11n Wireless ADSL2+ 4-port Gateway Probe : VERTICAL/ HORIZONTAL

Note : Mode2: Transmit by 802.11n (40MHz) (2437MHz)
Power : AC 120V/60Hz
(Chain 0+Chain 1)

Freq. | Ant. Pol | Peak AV JAnt./CL| Actual Fs Peak AV Miif;in Detector
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@Buv) | @Buv)| @B) Peak Av | dBUVIm) (PK/QP)
(dBuV/m)| (dBuV/m)
1603.33 V 59.69 51.29 -5.74 53.95 45.55 74.00 54.00 -8.45 | average
4875.23 V 46.34 37.55 6.86 53.20 4441 74.00 54.00 -9.59 | average
7210.33 V 39.67 29.64 15.52 55.19 45.16 74.00 54.00 -8.84 | average
1600.23 H 56.44 47.26 -5.76 50.68 41.50 74.00 54.00 -12.50 | average
4875.26 H 43.58 34.06 6.85 50.43 40.91 74.00 54.00 -13.09 | average
7211.35 H 35.69 26.41 15.52 51.21 41.93 74.00 54.00 -12.07 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI1102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-12

Limit : FCC_15_03M_PK

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : VERTICAL/ HORIZONTAL

Power : AC 120V/60Hz

Note : Mode2: Transmit by 802.11n (40MHz) (2452MH)

(Chain 0+Chain 1)

Freq. | Ant. Pol | Peak AV JAnt./CL| Actual Fs Peak AV Miif;in Detector
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@Buv) | @Buv)| @B) Peak Av | dBUVIm) (PK/QP)
(dBuV/m)| (dBuV/m)
1603.33 V 58.62 50.16 -5.74 52.88 44.42 74.00 54.00 -9.58 | average
4906.33 \% 4521 36.47 6.92 52.13 43.39 74.00 54.00 -10.61 | average
7355.25 V 39.33 30.55 14.94 54.27 45.49 74.00 54.00 -8.51 | average
1601.22 H 56.22 48.36 -5.75 50.47 42.61 74.00 54.00 -11.39 | average
4907.12 H 45.02 35.62 6.91 51.93 42.53 74.00 54.00 -11.47 | average
7356.21 H 37.49 28.33 14.96 52.45 43.29 74.00 54.00 -10.71 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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¥ CERPASS TECHNOLOGY CORP. Report No.: SEF11102025

5. Occupied Bandwidth

5.1. Test Limit

Systems using digital modulation techniques may operate in the 902 - 928 MHz, 2400 - 2483.5
MHz, and 5725- 5850 MHz band. The minimum 6 dB bandwidth shall be at least 500 kHz.

5.2. Test Procedures
The EUT was tested according to DTS test procedure of Oct 2002 KDB558074 for compliance

to FCC 47CFR 15.247 requirements.
Set RBW = 100 kHz, Span greater than RBW.

5.3. Test Setup Layout

FLIT H|‘h,."':ll'lllﬂ
Analyvzer
5.4. Measurement Equipment
Instrument/Ancillary | Model No. Manufacturer Serial No. Calibration Date
Spectrum Analyzer R&S FSP40 100324 2010.08.14
Temperature/ .
o Zhicheng ZC1-11 CEP-TH-002 2010.08.17
Humidity Meter
Cerpass Technology Corp. Issued Date : Mar 18, 2011
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

5.5. Test Result and Data

Test Item Occupied Bandwidth
Test Mode Transmit by 802.11b
Test Date 2011-03-14
Measurement
Frequency Required Limit
Channel No. Level Result
(MHz) (kHz)
(kHz)
01 2412 10800 500 Pass
06 2437 11600 500 Pass
11 2462 11600 500 Pass
Channel 01 (2412MHz)
® *RBW 100 kHz Marker 3 [T1 ]
*VBW 100 kHz 1.09 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2.409300000 GHz
20 Offgset 1.5 dB Marker| 1 [T1 ]
-4141 dBm
2|. 406600000 GHz
r10 Delta g LTT 1
0L08 dB
3 10[.800000p00 MHz
Lo Wn LVL
2
D1 -4.91 dBm a M\\
d A
L_-20 / \
,_30 // \‘\
e bt ARy WM\N»MMA
| -50
-60
Center 2.412 GHz 5 MHz/ Span 50 MHz
Date: 14.MAR.2011 15:11:27
Cerpass Technology Corp. Issued Date : Mar 18, 2011
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“%#" CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Channel 06 (2437MHz)

LVL

@ “RBW 100 kHz Marker 3 [T1 1]
“VBW 100 kHz 0.21 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2.434300000 GHz
20 Offset 1.5 dB Marker| 1 [T1 ]
-6/ 40 dBm
2|.431100p00 GHz
L10
Delfta Z [TT 1
1 PK]|
1l02 dB
3 11[. 600000000 MHz
° /‘WW‘\M
1) 2
D1 -5.79 dBm ¥ ’
l-10 /‘//J‘J 'n\\i{\‘
- / \
L -30 /
WIS YR V) B TVAV= v e e PR TS
50
-60

Center 2.437 GHz

Date: 14.MAR.2011 15:13:11

5 MHz/

Span 50 MHz

Cerpass Technology Corp.
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“%#" CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Channel11(2462MHz)
® *RBW 100 kHz Marker 3 [T1 ]
*VBW 100 kHz -0.07 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2.459300000 GHz
20 Offgset 1.5 dB Marker| 1 [T1 ]
-6L21 dBm
2|.456100000 GHz
e r10 Defta £ [T 1
e 0l 48 dB
3 11| 600000000 MHz
Lo v
. WM’\WW”M 2
D1 -6.07 dBm v/l "
~-10 /JV \
20 // \
-30 j{
;1iANAAMbﬂwMAMAﬂhﬂ \ANVJNNWWANMMWAWNAN
-50
-60

Center 2.462 GHz

5 MHz/

Date: 14.MAR.2011 15:14:27

Span 50 MHz

LVL

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Test ltem Occupied Bandwidth
Test Mode Transmit by 802.11g
Test Date 2011-03-14
Chain 0
Measurement ) o
Frequency Required Limit
Channel No. Level Result
(MHz) (kHz)
(kHz)
01 2412 16400 500 Pass
06 2437 16500 500 Pass
11 2462 16500 500 Pass
Channel 01 (2412MHz)
@ *RBW 100 kHz Marker 3 [T1 ]
*VBW 100 kHz -4_.00 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2.413300000 GHz
20 Offset 1.% dB Marker| 1 [T1 ]
-8113 dBm
2|.403800000 GHz
r10 Delta P [TT 1
0137 dB
16|.400000000 MHz
Lo LVL
3
l| ' ‘ ,| I q 2
L _20 / \
[ -30 // \(‘t
VSV SVLwn T LT KLV WYYV P
+-50
-60
Center 2.412 GHz 5 MHz/ Span 50 MHz
Date: 14_MAR.2011 15:16:13
Cerpass Technology Corp. Issued Date : Mar 18, 2011
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Channel 06 (2437MHz)

® *RBW 100 kHz Marker 3 [Tl ]
*VBW 100 kHz -3.88 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2.438300000 GHz

20 Offgset 1.5 dB Marker| 1 [T1 ]
-9l00 dBm

2|. 428800000 GHz

S r10 Delta 7 [TT 1

o olo3 dB

16|.500000p00 MHz

Lo LVL

L-20

=50

-60

Center 2.437 GHz 5 MHz/ Span 50 MHz

Date: 14.MAR.2011 15:17:26

Cerpass Technology Corp. Issued Date : Mar 18, 2011
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"% CERPASS TECHNOLOGY CORP. Report No.: SEF11102025

Channel 11 (2462MHz)

® *RBW 100 kHz Marker 3 [T1 ]
*VBW 100 kHz -3.99 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2.463300000 GHz
20 Offgset 1.5 dB Marker| 1 [T1 ]
-10/86 dBm
2|.453800000 GHz
r10 DeltT 24 TT
L PK N ;_88 dB
MAXH [
16[.500000000 MHz
Lo LVL
3
2
10 D1 Q_99 dBm
20 ]
L-30 / |1(
[ -40 1
L -50
-60
Center 2.462 GHz 5 MHz/ Span 50 MHz
Date: 14_MAR.2011 15:19:11
Cerpass Technology Corp. Issued Date : Mar 18, 2011

Tel:86-512-6917-5888 Fax: 86-512-6917-5666 Page No. : 50 of 148



- CERPASS TECHNOLOGY CORP. Report No.: SEFI1102025
Chain 1
Measurement ) o
Frequency Required Limit
Channel No. Level Result
(MHz) (kHz)
(kHz)
01 2412 16500 500 Pass
06 2437 16500 500 Pass
11 2462 16500 500 Pass
Channel 01 (2412MHz)
@ *RBW 100 kHz Marker 3 [T1 ]
*VBW 100 kHz -3.75 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2.413300000 GHz
20 Offset 1.% dB Marker| 1 [T1 ]
-7179 dBm
2|.403800000 GHz
r10 Delta P [TT ]
16|. 500000000 MHz
Lo LVL
3
=15 D1 -9 75 dBm W [
L _20 } {
[ -30 / \‘\‘t
~-40 ll ’/ \. |
oA ITNTAV AVAV TN IR IR PR
| -50
-60
Center 2.412 GHz 5 MHz/ Span 50 MHz
Date: 14_MAR.2011 14:44:35
Cerpass Technology Corp. Issued Date : Mar 18, 2011
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Channel 06 (2437MHz)

® *RBW 100 kHz Marker 3 [T1 ]
*VBW 100 kHz -4_.22 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2.438300000 GHz
20 Offgset 1.5 dB Marker| 1 [T1 ]
-9L09 dBm
2|.428800p00 GHz
r10 DeltT 24 TT
L PK N g)oz dB
MAXH T
16/.500000000 MHz
o LVL
3
s 2
-10 B1—10-22 B
20 )
-30 / ‘\{
[ -40 \ )
-50
-60
Center 2.437 GHz 5 MHz/ Span 50 MHz
Date: 14.MAR.2011 14:47:08
Cerpass Technology Corp. Issued Date : Mar 18, 2011
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Channel 11 (2462MHz)

® *RBW 100 kHz Marker 3 [T1 ]
*VBW 100 kHz -4_.69 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2.463300000 GHz
20 Offgset 1.5 dB Marker| 1 [T1 ]
-11|/34 dBm
2|.453800000 GHz
e r10 Defta L LTT 1
e 1l25 dB
16/.500000000 MHz
Lo LVL
3
oy 2
=10 DT -T1T0./69 dBm -
L-20
--30 / ]‘k
T ATTWT AT T s STV NI PR PN
-50
-60
Center 2.462 GHz 5 MHz/ Span 50 MHz
Date: 14.MAR.2011 14:49:02
Cerpass Technology Corp. Issued Date : Mar 18, 2011
Tel:86-512-6917-5888 Fax: 86-512-6917-5666 Page No. : 53 0f 148



CERPASS TECHNOLOGY CORP. Report No.: SEFI1102025
Test Item Occupied Bandwidth
Test Mode Transmit by 802.11n (20MHz)
Test Date 2011-03-14
Chain 0
Measurement ) o
Frequency Required Limit
Channel No. Level Result
(MHz) (kHz)
(kHz)
01 2412 17200 500 Pass
06 2437 17100 500 Pass
11 2462 17100 500 Pass
Channel 01 (2412MHz)
@ *RBW 100 kHz Marker 3 [T1 ]
*VBW 100 kHz -4._.03 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2.413300000 GHz
20 Offset 1.5 dB Marker| 1 [T1 ]
-10{ 73 dBm
2|.403400p00 GHz
r10 Delta g [T 1
1109 dB
17[.200000p00 MHz
Lo LVL
3
-10 BE—+0-03—eBn W l x
~-20 ( \
~-30 // \
L4140 \‘
wmuwww‘““‘( VYo ot
| -50
-60
Center 2.412 GHz 5 MHz/ Span 50 MHz
Date: 14_MAR.2011 15:21:12
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®

Channel 06 (2437MHz)

*RBW 100 kHz Marker 3 [T1 ]

*VBW 100 kHz -3.93 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2.438300000 GHz
20 Offgset 1.5 dB Marker| 1 [T1 ]
-10|16 dBm
2|. 428400000 GHz
S r10 Delta 7 [TT 1
o 1l94 dB
17|. 100000000 MHz
LVL
0 3
2
10 D1 -9 92 dBm
20
| -30 ’
e MI\V/ "W\WJK;MWMMMW
50
-60

Center 2.437 GHz

5 MHz/ Span 50 MHz

Date: 14.MAR.2011 15:22:48
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@

Channel 11 (2462MHz)

Ex
R
=
. w»'f .
TN LY (LT VTS W VIO
Date: 14.MAR.2011 15:24:18
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Chain 1
Measurement ) o
Frequency Required Limit
Channel No. Level Result
(MHz) (kHz)
(kHz)
01 2412 17200 500 Pass
06 2437 17300 500 Pass
11 2462 17200 500 Pass
Channel 01 (2412MHz)
@ *RBW 100 kHz Marker 3 [T1 ]
*VBW 100 kHz -3.16 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2.413300000 GHz
20 Offset 1.5 dB Marker| 1 [T1 ]
-9(86 dBm
2|. 403300000 GHz
r10 Delta P [TT ]
1 P
165 dB
17[.200000p00 MHz
Lo - LVL
2
— D1 -9.16 dBm—| |
L _20 \
~-30 / \
J .
A»«MWM RV WS NI
| -50
-60
Center 2.412 GHz 5 MHz/ Span 50 MHz
Date: 14.MAR.2011 14:52:18
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®

Channel 06 (2437MHz)

*“RBW 100 kHz
*“VBW 100 kHz

Marker 3 [T1 ]
-4.19 dBm

Ref 20 dBm Att 50 dB SWT 5 ms 2.438300000 GHz
20 Offgset 1.5 dB Marker| 1 [T1 ]
-10}57 dBm
2|-428200000 GHz
e r10 Defta L LTT 1
VAXH 1190 dB
17|-300000Dp00 MHz
-0
3
2
-10 e e K
L_-20 f
—-30
+-40 Q/
W@WWW er\lljluwwww«,
——50
-60
Center 2.437 GHz 5 MHz/ Span 50 MHz

Date: 14.MAR.2011 14:53:35

LVL
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Channel 11 (2462MHz)
® *RBW 100 kHz Marker 3 [T1 ]
*VBW 100 kHz -4.71 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2_463300000 GHz
20 Offset 1.5 dB Marker| 1 [T1 ]
-11/01 dBm
2|. 453300000 GHz
r10 Defta P [TT 1
1 PK]
MAXH 1,76 dB
17|.200000000 MHz
o LVL
3
2
r=10 DI =10.[71T dBm——¥ <3
| _20 [ \
~-30 / \
l-40 i -.-/ A
NWRPTRA RN, | Vi i
+—-50
-60
Center 2.462 GHz 5 MHz/ Span 50 MHz
Date: 14_.MAR.2011 14:54:54
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Test Item Occupied Bandwidth
Test Mode Transmit by 802.11n (40MHz)
Test Date 2011-03-14
Chain 0
Measurement ) o
Frequency Required Limit
Channel No. Level Result
(MHz) (kHz)
(kHz)
03 2422 35600 500 Pass
06 2437 35700 500 Pass
09 2452 35800 500 Pass
Channel 03 (2422MHz)
% *RBW 100 kHz Marker 3 [T1 ]
*VBW 100 kHz -5.18 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2.433300000 GHz
20 Offset 1.5 dB Marker| 1 [T1 ]
-12{00 dBm
2|.404300000 GHz
r10 Delta g [T 1
1150 dB
35[. 600000Pp0O0 MHz
Lo LVL
3
L_20 !\
L-30 /) \\\
W, M,
WRT Hwy
| -50
-60
Center 2.422 GHz 5 MHz/ Span 50 MHz
Date: 14_MAR.2011 15:05:21
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Channel 06 (2437MHz)

@ “RBW 100 kHz Marker 3 [T1 ]
“VBW 100 kHz -6.47 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2.448300000 GHz
20 Offset 1.5 dB Marker| 1 [T1 ]
-11|78 dBm
2|.419200000 GHz
L10
Delfta Z [TT 1
1 PK]|
ol53 dB

35|. 700000000 MHz

Lo LVL

10 3 MAJM%MAI--Z
¥
Dl{?’}’z.w dBm b
20

L |

| 404 N
AW W]
~-50

-60

Center 2.437 GHz 5 MHz/ Span 50 MHz

Date: 14.MAR.2011 15:07:24
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Channel 9 (2452MHz)

® *RBW 100 kHz Marker 3 [T1 ]
*VBW 100 kHz -6.56 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2.463400000 GHz
20 Offgset 1.5 dB Marker| 1 [T1 ]
-12|74 dBm
2|.434100000 GHz
e r10 Defta £ [T 1
e 1141 dB
35|.800000p00 MHz
Lo
3
10 ekl st Ly 2
D1 56 dBm /
L -20
L-30 Mf \&
- A I} \M 'l
R MW
L -50
-60

Center 2.452 GHz

Date: 14.MAR.2011 15:09:27

5 MHz/

Span 50 MHz

LVL
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Chain 1
Measurement ] o
Frequency Required Limit
Channel No. Level Result
(MHz) (kHz)
(kHz)
03 2422 35800 500 Pass
06 2437 35600 500 Pass
09 2452 35800 500 Pass
Channel 03 (2422MHz)
@ *RBW 100 kHz Marker 3 [T1 ]
*VBW 100 kHz -6.61 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2.413300000 GHz
20 Offgset 1.5 dB Marker| 1 [T1 ]
-13{11 dBm
2|.404100000 GHz
o r10 Delta g LTT 1
VAXH 1113 dB
35/.800000p00 MHz
Lo LVL
3
10 WWW@M
D1 2.61 dBm
I ]
,_30 /) K\
SR ‘\r’/ VA\I"‘\M
| -50
-60
Center 2_.422 GHz 5 MHz/ Span 50 MHz
Date: 14.MAR.2011 14:57:43
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®

Ref 20 dBm

Channel 06 (2437MHz)

*RBW 100 kHz Marker
*VBW 100 kHz
Att 50 dB SWT 5 ms 2

3 [T1 1]
-6.01 dBm
-428300000 GHz

20 Offgset 1.5 dB Marker| 1 [T1 ]
-13{. 36 dBm
2(-419100000 GHz
— 10 Delta P [TT 1
TAXH 1169 dB
35/.600000p00 MHz
+0
3
|10 | |
D1 .01 dBm
+-20
+--30 )/ \
,_4 Illl-uvly Kl ‘
u\ﬁb’“ vvw
+--50
-60

Center 2.437 G

Hz

5 MHz/

Date: 14.MAR.2011 14:59:25

Span 50 MHz

LVL
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®

Ref 20 dBm

Channel 9 (2452MHz)

*RBW 100 kHz Marker 3 [T1 ]
*VBW 100 kHz -7.16 dBm
Att 50 dB SWT 5 ms 2.443300000 GHz

20 Offgset 1.5 dB Marker| 1 [T1 ]
-13|09 dBm
2|.434100000 GHz
S r10 Delta 7 [TT 1
o ol58 dB
35|.800000000 MHz
Lo LVL
3
10 ML' .
D1 .16 dBm
20
| -30 // \\
| A M Mot
bW WAy
50
-60
Center 2.452 GHz 5 MHz/ Span 50 MHz

Date: 14.MAR.2011 15:02:12
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6. Maximum Peak Output Power

6.1. Test Limit

The maximum peak power shall be less 1Watt (30dBm).

The conducted output power limit is based on the use of antennas with directional gains that do
not exceed 6 dBi. Except as shown in paragraph (c) of standard FCC part 15.247, if transmitting
antennas of directional gain greater than 6 dBi are used, the conducted output power of the
intentional radiator is reduced by 1dB for every 3dB that the directional gain of the antenna

exceeds 6 dBi.

6.2. Test Procedure

The transmitter output is connected to the Power Meter.

6.3. Test Setup Layout

EUT >

Power Meter

6.4. Measurement Equipment

Instrument/Ancillary | Model No. Manufacturer Serial No. Calibration Date
Power Meter NRP R&S CCEO013 2011.01.15
Power Sensor NRP-Z91 R&S 100385 2011.01.15
Temperature/ .
o Zhicheng ZC1-11 CEP-TH-002 2010.08.17
Humidity Meter
Cerpass Technology Corp. Issued Date : Mar 18, 2011
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6.5. Test Result and Data

Test ltem Maximum Peak Output Power
Test Mode Transmit by 802.11b
Test Date 2011-03-13
Channel No. Frequency Measurement Required Limit Result
(MHz) (dBm) (dBm)
01 2412 16.46 30 Pass
06 2437 16.35 30 Pass
11 2462 16.16 30 Pass
Test Item Maximum Peak Output Power
Test Mode Transmit by 802.11g
Test Date 2011-03-13
Chain 0
Channel No. Frequency Measurement Required Limit Result
(MHz) (dBm) (dBm)
01 2412 13.65 30 Pass
06 2437 13.41 30 Pass
11 2462 13.22 30 Pass
Chain 1
Channel No. Frequency Measurement Required Limit Result
(MHz) (dBm) (dBm)
01 2412 14.42 30 Pass
06 2437 14.28 30 Pass
11 2462 14.12 30 Pass
Chain 0+ Chain 1
Channel No. Frequency (MHz) |Measurement (dBm)| Required Limit(dBm) Result
01 2412 17.06 30 Pass
06 2437 16.88 30 Pass
11 2462 16.70 30 Pass
Note: Measurement Level=10*LOG10(10”( Chain 0/10)+10%( Chain 1/10))
Cerpass Technology Corp. Issued Date : Mar 18, 2011
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Test Item Maximum Peak Output Power
Test Mode Transmit by 802.11n (20MHz)
Test Date 2011-03-13
Chain 0
Channel No. Frequency (MHz) Measurement (dBm) | Required Limit(dBm) Result
01 2412 13.82 30 Pass
06 2437 13.61 30 Pass
11 2462 13.43 30 Pass
Chain 1
Channel No. Frequency (MHz) Measurement (dBm) | Required Limit(dBm) Result
01 2412 14.77 30 Pass
06 2437 14.58 30 Pass
11 2462 14.25 30 Pass
Chain 0+ Chain 1
Channel No. Frequency (MHz) Measurement (dBm) | Required Limit(dBm) Result
01 2412 17.33 30 Pass
06 2437 17.13 30 Pass
11 2462 16.87 30 Pass
Note: Measurement Level=10*LOG10(10”( Chain 0/10)+10%*( Chain 1/10))
Cerpass Technology Corp. Issued Date : Mar 18, 2011
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Test ltem Maximum Peak Output Power
Test Mode Transmit by 802.11n (40MHz)
Test Date 2011-03-13
Chain 0
Channel No. Frequency (MHz) |Measurement (dBm)| Required Limit(dBm) Result
03 2422 13.89 30 Pass
06 2437 13.65 30 Pass
09 2452 13.38 30 Pass
Chain 1
Channel No. Frequency (MHz) |Measurement (dBm)| Required Limit(dBm) Result
03 2422 14.48 30 Pass
06 2437 14.29 30 Pass
09 2452 14.07 30 Pass
Chain 0+ Chain 1
Channel No. Frequency (MHz) |Measurement (dBm)| Required Limit(dBm) Result
03 2422 17.21 30 Pass
06 2437 16.99 30 Pass
09 2452 16.75 30 Pass
Note: Measurement Level=10*LOG10(10”( Chain 0/10)+102( Chain 1/10))
Cerpass Technology Corp. Issued Date : Mar 18, 2011
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7. Band Edges

7.1. Test Limit

For RF Conducted requirement:

20 dB bandwidth of the emission is contained within the operation frequency band.

For RF Radiated requirement:

Radiated emissions which fall in the restricted bands, as defined in Section 15.205(a) of FCC
part 15, must also comply with the radiated emission limits specified in Section 15.209(a) (see
Section 15.205(c)).

7.2. Test Procedure

For RF Conducted Measurement:

The EUT was tested according to DTS test procedure of Oct 2002 KDB558074 for compliance
to FCC 47CFR 15.247 requirements.

Set RBW = 100 kHz, Span greater than RBW.

For RF Radiated Measurement:

The EUT was setup according to ANSI C63.4, 2003 and tested according to DTS test
procedure of Oct 2002 KDB558074 for compliance to FCC 47CFR 15.247 requirements.

The EUT is placed on a turn table which is 0.8 meter above ground plane. The antenna to EUT

distance is 3 meters. The EUT is configured in accordance with ANSI C63.4. The EUT is set
to transmit in a continuous mode.

For measurements below 1GHz the resolution bandwidth is set to 100kHz for peak detection
measurements or 120kHz for quasi-peak detection measurements. Peak detection is used unless

otherwise noted as quasi-peak.

For measurements above 1GHz the resolution bandwidth is set to 1MHz, then the video bandwidth

is set to 1MHz for peak measurements and 10Hz for average measurements.

The spectrum from 30MHz to 26GHz is investigated with the transmitter set to the lowest, middle
and highest channels in the 2.4GHz band.

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The EUT
is rotated through 360 degrees to maximize emissions received. The antenna is scanned from 1 to
4 meters above the ground plane to further maximize the emission. Measurements are Made with

the antenna polarized in both the vertical and the horizontal positions.

Cerpass Technology Corp. Issued Date : Mar 18, 2011
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7.3. Test Setup Layout

T Spectrum
Analvzer
Antenna
ﬂ Equipment under Test
——1
- - 3m —>
0.AM
Turn Table
!
\ Ground Plane
Receiver
7.4. Measurement Equipment
Instrument/Ancillary | Model No. Manufacturer Serial No. Calibration Date
Spectrum Analyzer R&S FSP40 100324 2010.08.14
H64 Amplifier HP 8447F 3113A05582 2010.08.14
Preamplifier Agilent 8449B ED-HE-EMI-077 2011.02.10
Broad-Band Horn
Schwarzbeck | BBHA9120D 9120D-619 2010.11.10
Antenna

Temperature/ _

Zhicheng ZC1-11 CEP-TH-002 2010.08.17
Humidity Meter

Cerpass Technology Corp.
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7.5. Test Result and Data

Engineer : Jeson

Site : EMC Lab AC 102 Time : 2011-03-14

Limit : FCC_15 03M Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway Probe : HORIZONTAL

Power : AC 120V/60Hz Note : Model: Transmit by 802.11b (2412MHz)

120, 0 -

110. 0]

100, 0|

TO. 0 f \l,

50,0 —|

Level [dBu¥/n)

40, 0 —|

30,0

20, 0 —|

10, 0

0.o-|
T { T T T T T T T T { { T T
2300. 000 2310, 000 2320, 000 2330.000 2340, 000 2350, 000 2360, 000 2370000 2380000 2390, 000 2400, 000 2410, 000 2420, 000 2430, 000 2440, 00
Frequency [MHz)

Frequency Correct Factor Reading Level Measure Level Margin Limit
Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 2390.000 0.112 54.421 54.533 -19.467 74.000 PEAK
2 2390.000 0.112 42.600 42.712 -11.288 54.000 AVERAGE
3 * 2412.615 0.135 94.203 94.338 N/A N/A PEAK

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor

Cerpass Technology Corp. Issued Date : Mar 18, 2011
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Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-14

Limit : FCC_15_03M

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : VERTICAL

Power : AC 120V/60Hz

Note : Model: Transmit by 802.11b (2412MHz)

120, 0 -

110. 0]

100, 0

an. 0 —|

80, 0|

TO. O

B0, 0|

S0, 0

Level (dBul/m)

40, 0

30,0

20, 0|

10, 0

o.o-|

k/\\_,g

2300 000 2310, 000 2320.000 2330.000 2340.000 23S0, 000 2360000 2370.000 2360.000 2FE0. 000 2400, 000 2410000 2420000 2430.000 2440, 00

Frequency (MHz)

Frequency Correct Factor Reading Level Measure Level Margin Limit
Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 2390.000 0.112 54.361 54.473 -19.527 74.000 PEAK
2 2390.000 0.112 42.600 42.712 -11.288 54.000 AVERAGE
3 * 2410.938 0.133 100.231 100.364 N/A N/A PEAK

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or

average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor

Cerpass Technology Corp.
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Engineer : Jeson

Site : EMC Lab AC 102

Time : Time : 2011-03-14

Limit : FCC_15_03M

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : HORIZONTAL

Power : AC 120V/60Hz

Note : Model: Transmit by 802.11b (2462MHz)

120, 0 -

110. 0]

100, 0

an. 0 —|

80, 0|

/T

TO.0- !

So'oiwv_/

S0, 0

Level (dBul/m)

40, 0

30,0

20, 0|

10, 0

o.o-|

2440 000 z480, 000

2450, 000

2520 000 2540 000

Frequency (MHz)

2500, 000

2580, 000

580, 000

2800, 00

Frequency Correct Factor Reading Level Measure Level Margin Limit
Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 * 2460.758 0.251 92.258 92.510 N/A N/A PEAK
2 2483.500 0.306 53.594 53.900 -20.100 74.000 PEAK
3 2483.500 0.306 41.600 41.906 -12.094 54.000 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Engineer : Jeson

Site : EMC Lab AC 102

Time : Time : 2011-03-14

Limit : FCC_15_03M

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : VERTICAL

Power : AC 120V/60Hz

Note : Model: Transmit by 802.11b (2462MHz)

120, 0 -

110. 0]

100, 0

an. 0 —|

80, 0|

TO.0- {

SD.D—M”/

S0, 0

Level (dBul/m)

40, 0

30,0

20, 0|

10, 0

o.o-|

2440 000 z480, 000 2450, 000 2500, 000 2520 000 2540 000 2580, 000 580, 000 2800, 00
Frequency (MHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit
Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 * 2463.313 0.258 100.397 100.655 N/A N/A PEAK
2 2483.500 0.306 53.322 53.628 -20.372 74.000 PEAK
3 2483.500 0.306 40.500 40.806 -13.194 54.000 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-14

Limit : FCC_15_03M

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : HORIZONTAL

Power : AC 120V/60Hz

Note : Model: Transmit by 802.11g (2412MHz)

120, 0 -

110. 0]

100, 0

an. 0 —|

80, 0|

[T

TO. O

B0, 0|

S0, 0

Level (dBul/m)

40, 0

30,0

20, 0|

10, 0

o.o-|

S —

2300 000 2310000 2320.000 2330.000 2340, 000 2HS0.000 2360000 2370.000 2360.000 2FE0.000 2400, 000

Frequency (MHz)

2410 000 2420 000 2430. 000 2440, 00

Frequency Correct Factor Reading Level Measure Level Margin Limit
Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 2390.000 0.112 52.534 52.646 -21.354 74.000 PEAK
2 2390.000 0.112 40.540 40.652 -13.348 54.000 AVERAGE
3 * 2416.806 0.141 91.000 91.141 N/A N/A PEAK

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or

average measurements as necessary.

2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-14

Limit : FCC_15_03M

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : VERTICAL

Power : AC 120V/60Hz

Note : Model: Transmit by 802.11g (2412MHz)

120, 0 -

110. 0]

100, 0

an. 0 —|

80, 0|

TO. O

Level (dBul/m)

40, 0
30,0
20, 0|
10, 0

0.0
2300 000 2310000 2320.000 2330.000 2340, 000 2HS0.000 2360000 2370.000 2360.000 2FE0.000 2400, 000

B0, 0|

S0, 0

-

\

S

Frequency (MHz)

2410 000 2420 000 2430. 000 2440, 00

Frequency Correct Factor Reading Level Measure Level Margin Limit
Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 2390.000 0.112 53.775 53.887 -20.113 74.000 PEAK
2 2390.000 0.112 41.900 42.012 -11.988 54.000 AVERAGE
3 * 2417.365 0.142 97.363 97.505 N/A N/A PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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" CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-14

Limit : FCC_15_03M

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : HORIZONTAL

Power : AC 120V/60Hz

Note : Model: Transmit by 802.11g (2462MHz)

120, 0 -

110. 0]

100, 0

an. 0 —|

50 I

TO.0- i

50.07\__»,/

S0, 0

Level (dBul/m)

40, 0

30,0

20, 0|

10, 0

o.o-|

2440 000 z480, 000

2450, 000

2500, 000

2520 000 2540 000

2580, 000 580, 000 2800, 00
Frequency (MHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit
Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 * 2458.842 0.246 89.192 89.438 N/A N/A PEAK
2 2483.500 0.306 53.575 53.881 -20.119 74.000 PEAK
3 2483.500 0.306 43.210 43.516 -10.484 54.000 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-14

Limit : FCC_15_03M

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : VERTICAL

Power : AC 120V/60Hz

Note : Model: Transmit by 802.11g (2462MHz)

120, 0 -

110. 0]
100, 0
an. 0 —|

80, 0|

[T

TO.0- | !

so.offyﬁrJvfﬁj

S0, 0

Level (dBul/m)

40, 0

30,0

20, 0|

10, 0

o.o-|

2440 000 z480, 000

2450, 000

2520 000 2540 000

Frequency (MHz)

2500, 000

2580, 000

580, 000

2800, 00

Frequency Correct Factor Reading Level Measure Level Margin Limit
Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)

1 * 2463.313 0.258 98.145 98.403 N/A N/A PEAK

2 2483.500 0.306 53.434 53.740 -20.260 74.000 PEAK

3 2483.500 0.306 41.540 41.846 -12.154 54.000 AVERAGE
Note:
1.

2.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

"*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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" CERPASS TECHNOLOGY CORP. Report No.: SEFI11102025

Engineer : Jeson

Site : EMC Lab AC 102 Time : 2011-03-14

Limit : FCC_15 03M Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway Probe : HORIZONTAL

Power : AC 120V/60Hz Note : Model: Transmit by 802.11n (20MHz) (2412MHz)

(Chain 0+Chain 1)

120, 0 -

110. 0]
100, 0
an. 0 —|
80, 0|

TO.0- J I

B0, 0|

S0, 0

Level (dBul/m)

40, 0

30,0

20, 0|

10, 0

o.o-|

2300 000 2310, 000 2320.000 2330.000 2340.000 23S0, 000 2360000 2370.000 2360.000 2FE0. 000 2400, 000 2410000 2420000 2430.000 2440, 00
Frequency (MHz)

Frequency Correct Factor Reading Level Measure Level Margin Limit
Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 2390.000 35.067 53.650 53.762 -20.238 74.000 PEAK
2 2390.000 35.067 42.650 42.762 -11.238 54.000 AVERAGE
3 * 2417.924 35.109 89.870 90.013 N/A N/A PEAK
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or

average measurements as necessary.

2.

"*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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" CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-14

Limit : FCC_15_03M

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : VERTICAL

Power : AC 120V/60Hz

Note : Model: Transmit by 802.11n (20MHz) (2412MHz)
(Chain 0+Chain 1)

120, 0 -

110. 0]

100, 0

an. 0 —|

80, 0|

[

TO. O

B0, 0|

S0, 0

Level (dBul/m)

40, 0

30,0

20, 0|

10, 0

o.o-|

e M

2300 000 2310, 000 2320.000 2330.000 2340.000 23S0, 000 2360000 2370.000 2360.000 2FE0. 000 2400, 000 2410000 2420000 2430.000 2440, 00
Frequency (MHz)

Frequency Correct Factor Reading Level Measure Level Margin Limit
Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 2390.000 0.112 55.315 55.427 -18.573 74.000 PEAK
2 2390.000 0.112 45.210 45.322 -08.678 54.000 AVERAGE
3 * 2408.144 0.130 98.948 99.077 N/A N/A PEAK

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or

average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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" CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-14

Limit : FCC_15_03M

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : HORIZONTAL

Power : AC 120V/60Hz

Note : Model: Transmit by 802.11n (20MHz) (2462MHz)

(Chain 0+Chain 1)

120, 0 -

110. 0]

100, 0

an. 0 —|
80, 0|

TO.0- !

EM*.‘HJ

S0, 0

Level (dBul/m)

40, 0

30,0

20, 0|

10, 0

o.o-|

2440 000 z480, 000

2450, 000 2500, 000 2520 000 2540 000 2580, 000 580, 000 2800, 00
Frequency (MHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit
Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 * 2457.884 0.243 90.834 91.078 N/A N/A PEAK
2 2483.500 0.306 53.104 53.410 -20.590 74.000 PEAK
3 2483.500 0.306 41.580 41.886 -12.114 54.000 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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" CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-14

Limit : FCC_15_03M

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : VERTICAL

Power : AC 120V/60Hz

(Chain 0+Chain 1)

Note : Model: Transmit by 802.11n (20MHz) (2462MHz)

120, 0 -

110. 0]

100, 0

an. 0 —|
80, 0|

TO.0- |

so.ofwfﬁ\"/

S0, 0

Level (dBul/m)

40, 0

30,0

20, 0|

10, 0

o.o-|

2440 000 z480, 000

2450, 000

2500, 000 2520 000 2540 000

2580, 000

580, 000 2800, 00

Frequency (MHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit
Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 * 2461.078 0.252 99.190 99.442 N/A N/A PEAK
2 2483.500 0.306 55.721 56.027 -17.973 74.000 PEAK
3 2483.500 0.306 43.680 43.986 -10.014 54.000 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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" CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Engineer : Jeson

Site : EMC

Lab AC 102

Time : 2011-03-14

Limit : FCC_15_03M

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : HORIZONTAL

Power : AC 120V/60Hz

Note : Model: Transmit by 802.11n (40MHz) (2422MHz)

(Chain 0+Chain 1)

120, 0 -

110. 0]

100, 0

an. 0 —|

80, 0|

e

Bt

TO. O

;; 80.0 7ww \"m/‘\,M
:%’ S0, 0
"
30. 0
20, 0|
10, 0
02'3005'. ooo 2320 000 2340, 000 2380, 000 2380, 000 2400’ 000 2420 000 z440, 000 2480, 00
Frequency (MHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit
Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 2390.000 0.112 62.588 62.700 -11.300 74.000 PEAK
2 2390.000 0.112 46.700 46.812 -07.188 54.000 AVERAGE
3 * 2417.525 0.142 92.368 92.510 N/A N/A PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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" CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-14

Limit : FCC_15_03M

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : VERTICAL

Power : AC 120V/60Hz

Note : Model: Transmit by 802.11n (40MHz) (2422MHz)

(Chain 0+Chain 1)

120, 0 -

110. 0]

100, 0

an. 0 —|

80, 0|

TO. O

B0, 0|

S0, 0

40, 0

30,0

20, 0|

10, 0

o.o-|

Level (dBul/m)

2300, 000

2320 000

2340, 000

2380, 000

2380, 000

Frequency (MHz)

2400’ 000

2420 000

z440, 000

2480, 00

Frequency Correct Factor Reading Level Measure Level Margin Limit
Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 2390.000 0.112 57.936 58.048 -15.952 74.000 PEAK
2 2390.000 0.112 45.840 45.952 -08.048 54.000 AVERAGE
3 * 2433.812 0.177 100.720 100.896 N/A N/A PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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" CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-14

Limit : FCC_15_03M

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : HORIZONTAL

Power : AC 120V/60Hz

Note : Model: Transmit by 802.11n (40MHz) (2452MHz)

(Chain 0+Chain 1)

120, 0 -

110. 0]

100, 0

an. 0 —|
80, 0|

TO.0- | L

50'07M

S0, 0

Level (dBul/m)

40, 0

30,0

20, 0|

10, 0

o.o-|

z4z0 000 2440, 000 2480, 000 z450, 000 2500 000 2520, 000 2540 000 2580, 000 2580, 000 2800, 00
Frequency (MHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit
Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 * 2437.605 0.185 91.509 91.695 N/A N/A PEAK
2 2483.500 0.306 54.429 54.735 -19.265 74.000 PEAK
3 2483.500 0.306 42.690 42.996 -11.004 54.000 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or

average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor

Cerpass Technology Corp.
Tel:86-512-6917-5888 Fax: 86-512-6917-5666

Issued Date

Page No.

: Mar 18, 2011
: 86 of 148




B ol

" CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-14

Limit : FCC_15_03M

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : VERTICAL

Power : AC 120V/60Hz

Note : Model: Transmit by 802.11n (40MHz) (2452MHz)

(Chain 0+Chain 1)

120, 0 -

110, 0 —f
100, 0]
Q0. 0|
30, 0|
. To.o-] I kY
5 80.0 7“'“""/“} \““W*H
= MWMMW‘WW‘WW
g S0, 0
"
30. 0
20, 0|
10, 0
szz;'. ooo 2440, 000 2480, 000 z450, 000 2500 000 2520, 000 2540 000 2580, 000 2580, 000 2800, 00
Frequency (MHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit
Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 * 2437.964 0.187 97.119 97.306 N/A N/A PEAK
2 2483.500 0.306 60.768 61.074 -12.926 74.000 PEAK
3 2483.500 0.306 48.400 48.706 -05.294 54.000 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or

average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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" CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-14

Limit : FCC_15_03M

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : HORIZONTAL

Power : AC 120V/60Hz

Note : Mode2: Transmit by 802.11b  (2412MHz)

120, 0 -

110. 0]

100, 0

an. 0 —|

80, 0|

TO. O

B0, 0|

S0, 0

40, 0

30,0

20, 0|

10, 0

o.o-|

Level (dBul/m)

A

2300 000 2310, 000 2320.000 2330.000 2340.000 23S0, 000 2360000 2370.000 2360.000 2FE0. 000 2400, 000 2410000 2420000 2430.000 2440, 00
Frequency (MHz)

Frequency Correct Factor Reading Level Measure Level Margin Limit
Detector Type
(MHz) (dB) (dBuv) (dBuvim) (dB) (dBuVv/m)
1 2348.440 0.118 57.775 57.893 -16.107 74.000 PEAK
2 2348.440 0.118 42.300 42.418 -11.582 54.000 AVERAGE
3 2390.000 0.112 54.648 54.760 -19.240 74.000 PEAK
4 2390.000 0.112 42.200 42.312 -11.688 54.000 AVERAGE
5 | * 2410.600 0.132 103.272 103.404 N/A N/A PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or

average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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" CERPASS TECHNOLOGY CORP. Report No.: SEF11102025
Engineer : Jeson
Site : EMC Lab AC 102 Time : 2011-03-14
Limit : FCC_15 03M Margin : 6
EUT : 802.11n Wireless ADSL2+ 4-port Gateway Probe : VERTICAL
Power : AC 120V/60Hz Note : Mode2: Transmit by 802.11b  (2412MHz)
120. 0 —
110. 0
100, 0|
Q0. 0|
S0, 0
. To.0-] Il L
% SD'Dit_WMWWMW w\‘w

40, 0

30,0

20, 0|

10, 0

0.0
2300 000 2310, 000 2320.000 2330.000 2340.000 23S0, 000 2360000 2370.000 2360.000 2FE0. 000 2400, 000 2410000 2420000 2430.000 2440, 00
Frequency (MHz)

Frequency Correct Factor Reading Level Measure Level Limit
Margin (dB) Detector Type
(MHz) (dB) (dBuv) (dBuvim) (dBuvim)
1 2350.400 0.118 61.298 61.416 -12.584 74.000 PEAK
2 2350.400 0.118 49.500 49.618 -04.382 54.000 AVERAGE
3 2390.000 0.112 54.997 55.109 -18.891 74.000 PEAK
4 2390.000 0.112 43.500 43.612 -10.388 54.000 AVERAGE
5 | 2412.000 0.134 108.338 108.472 N/A N/A PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor

Cerpass Technology Corp. Issued Date : Mar 18, 2011
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : Time : 2011-03-14

Limit : FCC_15_03M

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : HORIZONTAL

Power : AC 120V/60Hz

Note : Mode2: Transmit by 802.11b (2462MHz)

120, 0 -

110. 0]
100, 0
an. 0 —|

80, 0|

AR

TO.0- ! }

= Diw«-j

S0, 0

Level (dBul/m)

40, 0

30,0

20, 0|

10, 0

o.o-|

2440 000 z480, 000 2450, 000

2500, 000

2520 000

Frequency (MHz)

2540 000

2580, 000

580, 000

2800, 00

Frequency Correct Factor Reading Level Measure Level Margin Limit
Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 * 2462.720 0.257 97.292 97.549 N/A N/A PEAK
2 2483.500 0.306 54.354 54.660 -19.340 74.000 PEAK
3 2483.500 0.306 42.360 42.666 -11.334 54.000 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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" CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : Time : 2011-03-14

Limit : FCC_15_03M

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : VERTICAL

Power : AC 120V/60Hz

Note : Mode2: Transmit by 802.11b (2462MHz)

120, 0 -

110. 0]

100, 0

an. 0 —|

80, 0|

TO.0- i 1

SD.D—ﬂ

S0, 0

Level (dBul/m)

40, 0

30,0

20, 0|

10, 0

o.o-|

2440 000 z480, 000 2450, 000 2500, 000

2520, 000 2540 000 2560, 000 2550, 000 2800, 00
Frequency (MHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit
Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuv/m)
1 * 2462.080 0.256 108.236 108.491 N/A N/A PEAK
2 2483.500 0.306 55.596 55.902 -18.098 74.000 PEAK
3 2483.500 0.306 42.360 42.666 -11.334 54.000 AVERAGE
4 2524.160 0.440 58.199 58.639 -15.361 74.000 PEAK
5 2524.160 0.440 43.300 43.740 -10.260 54.000 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or

average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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"% CERPASS TECHNOLOGY CORP. Report No.: SEF11102025

Band Edge (20dBc RF Conducted Measurement)
Mode: Transmit by 802.11b (2412MHz)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz 1.72 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2.409300000 GHz

20 Offset 1.5 dB Marker| 2 [T1 ]
-18.22 dBm

2|. 403900000 GHz
L10

+0 //‘IJIJ‘M‘V'\V{W“\{L\‘ LVL
D1 -18.28 dBm 3/ \.

MM wuV AT IV N
+-50
-60
Center 2.412 GHz 5 MHz/ Span 50 MHz
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“%#" CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Band Edge (20dBc RF Conducted Measurement)
Mode: Transmit by 802.11b (2462MHz)

“RBW 100 kHz Marker 1 [T1 ]

*VBW 100 kHz -0.04 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2.459300000 GHz
20 Offset 1.5 dB Marker| 2 [T1 ]
-201.39 dBm
2|.470200000 GHz
+10
1 PK|
MAXH
1
° PPy o
-10 /J\/j \A\4
20 D1 20 04 dBm // \E
,_30 // \
-40
+-50
-60
Center 2.462 GHz 5 MHz/ Span 50 MHz
Date: 14_MAR.2011 15:32:12
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" CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-14

Limit : FCC_15_03M

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : HORIZONTAL

Power : AC 120V/60Hz

Note : Mode2: Transmit by 802.11g (2412MHz)

120, 0 -

110. 0]

100, 0

an. 0 —|

80, 0|

T

B

TO. O

B0, 0|

S0, 0

Level (dBul/m)

40, 0

30,0

20, 0|

10, 0

o.o-|

o

T —

2300 000 2310000 2320.000 2330.000 2340000 2HS0.000 2360.000 23700000 2350.000 2390 000 2400 000 2410 000 2420
Frequency (MHz)

000 24300000 2440, 00

Frequency Correct Factor Reading Level Measure Level Margin Limit
Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 2390.000 0.112 54.455 54.567 -19.433 74.000 PEAK
2 2390.000 0.112 41.600 41.712 -12.288 54.000 AVERAGE
3 * 2415.640 0.140 95.231 95.371 N/A N/A PEAK

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or

average measurements as necessary.

2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor

Cerpass Technology Corp.
Tel:86-512-6917-5888 Fax: 86-512-6917-5666
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S0, 0

" CERPASS TECHNOLOGY CORP. Report No.: SEF11102025
Engineer : Jeson
Site : EMC Lab AC 102 Time : 2011-03-14
Limit : FCC_15 03M Margin : 6
EUT : 802.11n Wireless ADSL2+ 4-port Gateway Probe : VERTICAL
Power : AC 120V/60Hz Note : Mode2: Transmit by 802.11g (2412MHz)
120. 0 —
110. 0
100, 0|
Q0. 0|
S0, 0
. To.0-] Ve
% BD'D’WMWWWWWWK m\j’\\d\a

40, 0

30,0

20, 0|

10, 0

0.0
2300 000 2310, 000 2320.000 2330.000 2340.000 23S0, 000 2360000 2370.000 2360.000 2FE0. 000 2400, 000 2410000 2420000 2430.000 2440, 00
Frequency (MHz)

Frequency Correct Factor Reading Level Measure Level Margin Limit
Detector Type
(MHz) (dB) (dBuv) (dBuvim) (dB) (dBuvim)
1 2347.040 0.119 60.403 60.522 -13.478 74.000 PEAK
2 2347.040 0.119 49.200 49.319 -04.681 54.000 AVERAGE
3 2390.000 0.112 61.575 61.687 -12.313 74.000 PEAK
4 2390.000 0.112 48.600 48.712 -05.288 54.000 AVERAGE
5 | 2413.680 0.137 107.496 107.633 N/A N/A PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor

Cerpass Technology Corp. Issued Date : Mar 18, 2011
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CERPASS TECHNOLOGY

CORP.

Report No.: SEFI11102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-14

Limit : FCC_15_03M

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : HORIZONTAL

Power : AC 120V/60Hz

Note : Mode2: Transmit by 802.11g (2462MHz)

120, 0 -

110. 0]
100, 0
an. 0 —|

80, 0|

aln

TO.0- i |

S0, 0

Level (dBul/m)

40, 0

30,0

20, 0|

10, 0

o.o-|

2440 000 z480, 000

2450, 000

2520 000 2540 000

Frequency (MHz)

2500, 000

2580, 000

580, 000

2800, 00

Frequency Correct Factor Reading Level Measure Level Margin Limit
Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)

1 * 2463.360 0.258 91.457 91.715 N/A N/A PEAK

2 2483.500 0.306 53.783 54.089 -19.911 74.000 PEAK

3 2483.500 0.306 41.200 41.506 -12.494 54.000 AVERAGE
Note:
1.

2.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

"*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor

Cerpass Technology Corp.

Tel:86-512-6917-5888 Fax: 86-512-6917-5666

Issued Date
Page No.
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" CERPASS TECHNOLOGY CORP. Report No.: SEFI11102025

S0, 0

Engineer : Jeson
Site : EMC Lab AC 102 Time : 2011-03-14
Limit : FCC_15 03M Margin : 6
EUT : 802.11n Wireless ADSL2+ 4-port Gateway Probe : VERTICAL
Power : AC 120V/60Hz Note : Mode2: Transmit by 802.11g (2462MHz)
120. 0 —
110. 0
100, 0|
Q0. 0|
S0, 0
. To.o-] i b

40, 0

30,0

20, 0|

10, 0

o.o-|

2440, 000 2480, 000 2450, 000 2500, 000 . 2520 DD;H , 2540 000 2560, 000 2550, 000 2800, 00
Frequency Correct Factor Reading Level Measure Level Margin Limit
Detector Type
(MHz) (dB) (dBuv) (dBuvim) (dB) (dBuvim)
1 * 2463.360 0.258 106.333 106.591 N/A N/A PEAK
2 2483.500 0.306 57.538 57.844 -16.156 74.000 PEAK
3 2483.500 0.306 43.620 23.926 -30.074 54.000 AVERAGE
4 2514.240 0.402 57.386 57.789 -16.211 74.000 PEAK
5 2514.240 0.402 44.600 25.003 -28.997 54.000 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor

Cerpass Technology Corp. Issued Date : Mar 18, 2011
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“%#" CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Band Edge (20dBc RF Conducted Measurement)
Mode: Transmit by 802.11g (2412MHz)

®

Ref 20 dBm

Att 50 dB

Chain0

*RBW 100 kHz Marker 1 [T1 ]

*VBW 100 kHz -4.00 dBm
SWT 5 ms 2.413300000 GHz

20 Offgset 1.5 dB Marker| 2 [T1 ]
-23/90 dBm
2|. 403200000 GHz
+10
1 PK]|
MAXH
o LVL
1
+-20
D1 -24 [dBm 3 \
/ \\
[ -40 1 /j H{. A
WM&WW LTV AT T
I-50
-60
Center 2.412 GHz 5 MHz/ Span 50 MHz
Date: 14.MAR.2011 15:33:52
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““»” CERPASS TECHNOLOGY CORP. Report No.: SEFI1102025

Band Edge (20dBc RF Conducted Measurement)
Mode: Transmit by 802.11g (2462MHz)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -3.88 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2.463300000 GHz
20 Offgset 1.5 dB Marker| 2 [T1 ]
-2407 dBm
2|.470738p00 GHz
L10
1 PK
MAXH
LVL
0 1
L-10 " “ H ‘
20 [ \
D1 -23.[88 dBm / E
,_30 / ]1‘
| _40 IA ./ AL
oA A i p AW W R N A A e
-50
-60
Center 2.462 GHz 5 MHz/ Span 50 MHz

Date: 14.MAR.2011 15:38:19

Cerpass Technology Corp. Issued Date : Mar 18, 2011
Tel:86-512-6917-5888 Fax: 86-512-6917-5666 Page No. 1 99 of 148



“%#" CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Band Edge (20dBc RF Conducted Measurement)
Mode: Transmit by 802.11g (2412MHz)

Chain1
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -3.67 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2.413300000 GHz
20 Offgset 1.5 dB Marker| 2 [T1 ]
-24| 02 dBm
2[.403100000 GHz
110
1 PK
MAXH
) T
L-10
| _20 / \
D1 -23./67 dBm g L
,_30 /[ \“(
N " e \.AlJ\f“ll\"“/ \j\w'h.u
| -50
-60
Center 2.412 GHz 5 MHz/ Span 50 MHz

Date: 14.MAR.2011 15:59:25

LVL
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“%#" CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Band Edge (20dBc RF Conducted Measurement)
Mode: Transmit by 802.11g (2462MHz)

“RBW 100 kHz

Marker 1 [T1 ]

*“VBW 100 kHz -4.51 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2.463300000 GHz
20 Offgset 1.5 dB Marker| 2 [T1 ]
-25(23 dBm
2[.470700000 GHz
+10
1 PK
MAXH
-0
1
l-10 ”j
L_-20 \
D1 -24_.51 dBm / }i
——30 “«
NN N TR LI VTR TR
——50
-60
Center 2.462 GHz 5 MHz/ Span 50 MHz

Date: 14.MAR.2011 16:00:40

LVL

Cerpass Technology Corp.
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" CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-14

Limit : FCC_15_03M

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : HORIZONTAL

Power : AC 120V/60Hz

Note : Mode2: Transmit by 802.11n (20MHz) (2412MHz)

(Chain 0+Chain 1)

120, 0 -

110. 0]

100, 0

an. 0 —|

80, 0|

[N

TO. O

B0, 0|

S0, 0

Level (dBul/m)

40, 0

30,0

20, 0|

10, 0

o.o-|

=

[ —

2300 000 2310000 2320.000 2330.000 2340, 000 2HS0.000 2360000 2370.000 2360.000 2FE0.000 2400, 000

Frequency (MHz)

2410 000 2420 000 2430. 000 2440, 00

Frequency Correct Factor Reading Level Measure Level Margin Limit
Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 2390.000 0.112 54.536 54.648 -19.352 74.000 PEAK
2 2390.000 0.112 43.600 43.712 -10.288 54.000 AVERAGE
3 * 2413.120 0.136 94.397 94.533 N/A N/A PEAK

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or

average measurements as necessary.

2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor

Cerpass Technology Corp.
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" CERPASS TECHNOLOGY CORP. Report No.: SEF11102025
Engineer : Jeson
Site : EMC Lab AC 102 Time : 2011-03-14
Limit : FCC_15 03M Margin : 6
EUT : 802.11n Wireless ADSL2+ 4-port Gateway Probe : VERTICAL
Power : AC 120V/60Hz Note : Mode2: Transmit by 802.11n (20MHz) (2412MHz)
(Chain 0+Chain 1)

120, 0 -

110. 0]
100, 0
an. 0 —|

o — S
BD'D’WMWMWW

S0, 0

Level (dBul/m)

40, 0

30,0

20, 0|

10, 0

0.0
2300 000 2310, 000 2320.000 2330.000 2340.000 23S0, 000 2360000 2370.000 2360.000 2FE0. 000 2400, 000 2410000 2420000 2430.000 2440, 00
Frequency (MHz)

Frequency Correct Factor Reading Level Measure Level Margin Limit
Detector Type
(MHz) (dB) (dBuv) (dBuvim) (dB) (dBuV/m)
1 2347.040 0.119 60.292 60.411 -13.589 74.000 PEAK
2 2347.040 0.119 49.200 49.319 -04.681 54.000 AVERAGE
3 2390.000 0.112 62.696 62.808 -11.192 74.000 PEAK
4 2390.000 0.112 49.500 49.612 -04.388 54.000 AVERAGE
5 | 2408.360 0.130 108.110 108.239 N/A N/A PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor

Cerpass Technology Corp. Issued Date : Mar 18, 2011
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" CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-14

Limit : FCC_15_03M

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : HORIZONTAL

Power : AC 120V/60Hz

(Chain 0+Chain 1)

Note : Mode2: Transmit by 802.11n (20MHz) (2462MHz)

120, 0 -

110. 0]

100, 0

Level (dBul/m)

an. 0 —|

80, 0|

TO.0- /

so.ofwf‘“/

S0, 0
40, 0
30,0
20, 0|

10, 0

o.o-|

2440 000

z480, 000

2450, 000

2500, 000

2520 000 2540 000 2580, 000 580, 000 2800, 00

Frequency (MHz)

Frequency Correct Factor Reading Level Measure Level Margin Limit
Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 * 2462.720 0.257 103.709 103.966 N/A N/A PEAK
2 2483.500 0.306 55.519 55.825 -18.175 74.000 PEAK
3 2483.500 0.306 43.200 43.506 -10.494 54.000 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or

average measurements as necessary.

2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor

Cerpass Technology Corp.
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" CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-14

Limit : FCC_15_03M

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : VERTICAL

Power : AC 120V/60Hz

Note : Mode2: Transmit by 802.11n (20MHz) (2462MHz)
(Chain 0+Chain 1)

120, 0 -

110. 0]

100, 0]

Q0. 0|

30, 0|
. To.o-] | !
% 80.0 7uw/“”rwu M
= WWWMWN“WWWMMWMM
g S0, 0
"

30. 0

20, 0|

10, 0

Dé4045'. ooo z480, 000 2450, 000 2500, 000 2520 000 2540 000 2580, 000 580, 000 2800, 00
Frequency (MHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit
Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 * 2457.600 0.242 105.658 105.901 N/A N/A PEAK
2 2483.500 0.306 58.707 59.013 -14.987 74.000 PEAK
3 2483.500 0.306 46.200 46.506 -07.494 54.000 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor

Cerpass Technology Corp.

Tel:86-512-6917-5888 Fax: 86-512-6917-5666

Issued Date
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““»” CERPASS TECHNOLOGY CORP. Report No.: SEFI1102025

Band Edge (20dBc RF Conducted Measurement)
Mode: Transmit by 802.11n (20MHz) (2412MHz)

Chain 0
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -3.73 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2.463300000 GHz
20 Offgset 1.5 dB Marker| 2 [T1 ]
-24|95 dBm
2|. 452800000 GHz
L10
1 PK|
MAXH
LVL
0 1
o ,,AWMW s N
20 [ \
D1 -23.773 dBm i \

| -40
IsfpAAR Y ANTTW R SR
=50
-60
Center 2.462 GHz 5 MHz/ Span 50 MHz

Date: 14.MAR.2011 15:43:18
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““#" CERPASS TECHNOLOGY CORP. Report No.: SEFI11102025

Band Edge (20dBc RF Conducted Measurement)

Mode: Transmit by 802.11n (20MHz) 2462MHz)

*RBW 100 kHz Marker 2 [T1 ]

*VBW 100 kHz -22.87 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2.471200000 GHz
20 Offgset 1.5 dB Marker| 1 [T1 ]
-3/73 dBm
2|.463300000 GHz
L10
1 PK
MAXH
LVL
0 1
1o AU
| 20 [ l
D1 -23.[73 dBm / i
-30
[ 4 n JA A
AT VAR A A A
50
-60
Center 2.462 GHz 5 MHz/ Span 50 MHz

Date: 14.MAR.2011 15:43:56
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“%#" CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Band Edge (20dBc RF Conducted Measurement)
Mode: Transmit by 802.11n (20MHz) (2412MHz)

Chain 1

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -3.59 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2.413300000 GHz
20 Offgset 1.5 dB Marker| 2 [T1 ]
-22|11 dBm
2|.402900000 GHz
L10
1 PK
MAXH
) T
20 1 \
D1 -23.59 dBm ? \
,_30 / \
b ;MAMM“WJ \WM;I-
-50
-60
Center 2.412 GHz 5 MHz/ Span 50 MHz

Date: 14.MAR.2011 15:56:49

LVL

Cerpass Technology Corp.
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“%#" CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Band Edge (20dBc RF Conducted Measurement)
Mode: Transmit by 802.11n (20MHz) 2462MHz)

“RBW 100 kHz Marker 1 [T1 ]

*VBW 100 kHz -4.51 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2.463300000 GHz
20 Offset 1.5 dB Marker| 2 [T1 ]
-23.67 dBm
2|.471200000 GHz
+10
1 PK|
MAXH
Lo LVL
1
-10 W
-20
D1 -24.51 dBm j g
/ \
| —40 y / \14 M
AR AN Vi N ETETRYR TeTTY
+-50
-60
Center 2.462 GHz 5 MHz/ Span 50 MHz
Date: 14.MAR.2011 15:58:18
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-14

Limit : FCC_15_03M

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : HORIZONTAL

Power : AC 120V/60Hz

Note : Mode2: Transmit by 802.11n (40MHz) (2422MHz)

(Chain 0+Chain 1)

Level (dBul/m)

120, 0 -

110. 0]

100, 0

an. 0 —|

80, 0|

SN

TO. O

B0, 0|

S0, 0

40, 0

30,0

20, 0|

10, 0

o.o-|

N

2300, 000

Frequency (MHz)

2480, 00

Frequency Correct Reading Level | Measure Level Margin Limit Detector
(MHz) Factor (dB) (dBuV) (dBuV/m) (dB) (dBuV/m) Type
1 2390.000 0.112 53.835 53.947 -20.053 74.000 PEAK
2 2390.000 0.112 44.000 44112 -9.888 54.000 AVERAGE
3 * 2434.080 0.177 92.427 92.604 N/A N/A PEAK
Note:
1.

2.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

"*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor

Cerpass Technology Corp.
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" CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-14

Limit : FCC_15_03M

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : VERTICAL

Power : AC 120V/60Hz

Note : Mode2: Transmit by 802.11n (40MHz) (2422MHz)

(Chain 0+Chain 1)

120, 0 -

110. 0]

100, 0

an. 0 —|

80, 0|

. TO.0 ,N"r .
% B0, 0 w
_% SD.D_W’W—-MW“*‘W
40, 0|
0.0t i
2300, 000 Z4680. 00
Frequency (MHz)
Frequency Correct Reading Level | Measure Level Margin Limit Detector
(MHz) Factor (dB) (dBuV) (dBuV/m) (dB) (dBuV/m) Type
1 2390.000 0.112 66.953 67.065 -6.935 74.000 PEAK
2 2390.000 0.112 45.920 46.032 -7.968 54.000 AVERAGE
3 * 2438.880 0.190 104.509 104.698 N/A N/A PEAK
Note:
1.

2.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

"*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor

Cerpass Technology Corp.
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" CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-14

Limit : FCC_15_03M

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : HORIZONTAL

Power : AC 120V/60Hz

Note : Mode2: Transmit by 802.11n (40MHz) (2452MHz)

(Chain 0+Chain 1)

120, 0 -

110. 0]

100, 0

an. 0 —|
80, 0|

70.0] o~ Y

SD.D—/(

S0, 0

Level (dBul/m)

40, 0

30,0

20, 0|

10, 0

o.o-|

z4z0 000

Frequency (MHz)

2800, 00

Frequency Correct Reading Level | Measure Level Margin Limit Detector
(MHz) Factor (dB) (dBuV) (dBuV/m) (dB) (dBuV/m) Type
1 * 2436.200 0.182 92.085 92.267 N/A N/A PEAK
2 2483.500 0.306 54.226 54.532 -19.468 74.000 PEAK
3 2483.500 0.306 44.200 44.506 -9.494 54.000 AVERAGE

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or

average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI11102025

Engineer : Jeson

Site : EMC Lab AC 102

Time : 2011-03-14

Limit : FCC_15_03M

Margin : 6

EUT : 802.11n Wireless ADSL2+ 4-port Gateway

Probe : VERTICAL

Power : AC 120V/60Hz

Note : Mode2: Transmit by 802.11n (40MHz) (2452MHz)
(Chain 0+Chain 1)

120, 0 -

110. 0]

100, 0

an. 0 —|

80, 0|

TO. O

B0, 0|

S0, 0

Level (dBul/m)

40, 0

30,0

20, 0|

10, 0

o.o-|

\MUWMWM

z4z0 000

Frequency (MHz)

2800, 00

Frequency Correct Reading Level | Measure Level Margin Limit Detector
(MHz) Factor (dB) (dBuV) (dBuV/m) (dB) (dBuV/m) Type
1 * 2449.880 0.221 103.539 103.760 N/A N/A PEAK
2 2483.500 0.306 65.483 65.789 -8.211 74.000 PEAK
3 2483.500 0.306 49.500 49.806 -4.194 54.000 AVERAGE
4 2487.320 0.316 66.893 67.209 -6.791 74.000 PEAK
5 2487.320 0.316 48.290 48.606 -5.394 54.000 AVERAGE
6 2489.480 0.322 65.231 65.553 -8.447 74.000 PEAK
7 2489.480 0.322 47.480 47.802 -6.198 54.000 AVERAGE
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or

average measurements as necessary.

2,

nxEn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Band Edge (20dBc RF Conducted Measurement)
Mode: Transmit by 802.11n (40MHz) (2422MHz)

Chain 0
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -4.78 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2.433300000 GHz
20 Offset 1.5 dB Marker| 2 [T1 ]
-24/00 dBm
2|.403500p000 GHz
L10
1 PK
MAXH
o LVL
1
el
L-20
ij -24 .78 dBm \
,_30 } \k
}\_}ﬁgdk A \‘4 1A
w V4
-50
-60
Center 2.422 GHz 5 MHz/ Span 50 MHz
Date: 14.MAR.2011 15:50:56
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Band Edge (20dBc RF Conducted Measurement)
Mode: Transmit by 802.11n (40MHz) 2452MHz)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -6.18 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2.463400000 GHz

20 Offgset 1.5 dB Marker| 2 [T1 ]
-25|119 dBm

2|. 470600000 GHz
L10

Lo LVL

bbbl bl b | 1

L-20
Dx) -26.18 dBm

=50

-60

Center 2.452 GHz 5 MHz/ Span 50 MHz

Date: 14.MAR.2011 15:52:03
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Band Edge (20dBc RF Conducted Measurement)
Mode: Transmit by 802.11n (40MHz) (2422MHz)

Chain 1
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -5.81 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2.413300000 GHz
20 Offset 1.5 dB Marker| 2 [T1 ]
-26[44 dBm
2|.403400p00 GHz
L10
1 PK
MAXH
o LVL
1
l_10 TM |
L-20
D% -25_81 dBm \
,_30 / \
|4 nh/‘ TP |
Siain ™ Yy
-50
-60
Center 2.422 GHz 5 MHz/ Span 50 MHz
Date: 14.MAR.2011 15:54:25
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Report No.: SEFI11102025

Band Edge (20dBc RF Conducted Measurement)
Mode: Transmit by 802.11n (40MHz) 2452MHz)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -6.98 dBm
Ref 20 dBm Att 50 dB SWT 5 ms 2.443300000 GHz
20 Offgset 1.5 dB Marker| 2 [T1 ]
-26140 dBm
2|-470600000 GHz
+10
1 PK]|
MAXH
+0
1
L-10 (H’\Jﬁj"l. bt l.vlv.l.l WWW \0{“‘\
L-20
Dl/ -26.98 dBm %
| 30 / l\
| 40 /l |
W \JW
+--50
-60
Center 2.452 GHz 5 MHz/ Span 50 MHz
Date: 14_MAR.2011 15:55:31

LVL
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“%#" CERPASS TECHNOLOGY CORP.

Report No.: SEFI1102025

8. Power Spectral Density

8.1. Test Limit

For digitally modulated systems, the power spectral density conducted from the intentional

radiated to the antenna shall not be greater than 8dBm in any 3kHz band during any time interval

of continuous transmission.

8.2. Test Procedure

The EUT was tested according to DTS test procedure of Oct 2002 KDB558074 for compliance
to FCC 47CFR 15.247 requirements.

Set RBW= 3 kHz, Set VBW= RBW, Sweep time=SPAN/3kHz, Set detector=Peak detector.

8.3. Test Setup Layout

EUT

Spectrum

Analyzer

8.4. Measurement Equipment

Humidity Meter

Instrument/Ancillary| Model No. Manufacturer Serial No. Calibration Date
Spectrum Analyzer R&S FSP40 100324 2010.08.14
Temperature/ ]
Zhicheng ZC1-11 CEP-TH-002 2010.08.17

Cerpass Technology Corp.

Tel:86-512-6917-5888 Fax: 86-512-6917-5666
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8.5. Test Result and Data

Test Item Power Spectral Density

Test Mode Transmit by 802.11b

Test Date 2011-03-14

Channel Frequency Power Spectral Density Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)

01 2412 -12.99 8 Pass
06 2437 -13.18 8 Pass
11 2462 -13.60 8 Pass

Channel 01 (2412MHz)

<%%> *RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -12.99 dBm

Ref 20 dBm Att 50 dB “SWT 100 s 2.412955600 GHz

20 Offset 1.5 dB

+10

Lo LVL

-10 T

e | AN mf/\A N\ A ]

L-40

——50

-60
Center 2.413 GHz 30 kHz/ Span 300 kHz

Date: 14.MAR.2011 13:27:59
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Channel 06 (2437MHz)

® *RBW 3 KkHz Marker 1 [T1 ]
*VBW 3 kHz -13.18 dBm

Ref 20 dBm Att 50 dB “SWT 100 s 2.437955600 GHz

20 Offset 1.5 dB

10

Lo LVL

L-10

VYV VOV \\/\}\/\/W/ \/\/J

L-40

=50

-60

Center 2.438 GHz 30 kHz/ Span 300 kHz

Date: 14.MAR.2011 13:29:58
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Channel 11 (2462MHz)

® *RBW 3 KkHz Marker 1 [T1 ]
*VBW 3 kHz -13.60 dBm
Ref 20 dBm Att 50 dB *SWT 100 s 2.459994600 GHz
20 Offset 1.5 dB
+10
1 PK]|
MAXH
Lo LVL
L-10 T
_ N A At 0 /\ Al A\ /\\ n
A TR U YU A e VAT
+-30
| -40
+--50
-60
Center 2.46 GHz 30 kHz/ Span 300 kHz
Date: 14_.MAR.2011 13:31:03
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- CERPASS TECHNOLOGY CORP. Report No.: SEF11102025
Test ltem Power Spectral Density
Test Mode Transmit by 802.11g
Test Date 2011-03-14
Chain 0
Frequency Power Spectral Density Limit
Channel Result
(MHz) (dBm/3kHz) (dBm/3kHz)
01 2412 -18.26 8 Pass
06 2437 -18.80 8 Pass
11 2462 -19.43 8 Pass
Channel 01 (2412MHz)
® “*RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -18.26 dBm
Ref 20 dBm Att 50 dB “SWT 100 s 2.406973000 GHz
20 Offset 1.5 dB
+10
Lo LVL
l-10
1
-20 A
A A W URY e "N \/\’/\%
W“\//MM\ WW’\\/
| -30
| -40
——50
-60
Center 2.407 GHz 30 kHz/ Span 300 kHz
Date: 14_MAR.2011 14:02:50
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Channel 06 (2437MHz)

® *RBW 3 KkHz Marker 1 [T1 ]
*VBW 3 kHz -18.80 dBm

Ref 20 dBm Att 50 dB “SWT 100 s 2.435761800 GHz

20 Offset 1.5 dB

10

Lo LVL

+-10

L-40

=50

-60

Center 2.4357 GHz 30 kHz/ Span 300 kHz

Date: 14.MAR.2011 14:04:17
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Report No.: SEFI11102025

Channel 11 (2462MHz)

® “RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -19.43 dBm
Ref 20 dBm Att 50 dB “SWT 100 s 2.458582200 GHz
20 Offset 1.% dB
+10
1 PK
MAXH
Lo LVL
+-10
1
20 ,\ X

L-40

=50

-60

Center 2.4585 GHz

30 kHz/ Span 300 kHz

Date: 14.MAR.2011 14:05:33
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Report No.: SEFI1102025

Chain 1
Frequency Power Spectral Density Limit
Channel Result
(MHz) (dBm/3kHz) (dBm/3kHz)
01 2412 -18.34 8 Pass
06 2437 -18.69 8 Pass
11 2462 -19.10 8 Pass

Channel 01 (2412MHz)

LVL

® “RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -18.34 dBm
Ref 20 dBm Att 50 dB *SWT 100 s 2.405724400 GHz
20 Offket 1.% dB
+10
1 PK
MAXH
~0
+-10
1
L _20 4 nx« N1l A ! M
VZ e K LA W PNy
+-30
L-40
+-50
-60
Center 2.4058 GHz 30 kHz/ Span 300 kHz
Date: 14_MAR.2011 14:26:36
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Channel 06 (2437MHz)

® *RBW 3 KkHz Marker 1 [T1 ]
*VBW 3 kHz -18.69 dBm

Ref 20 dBm Att 50 dB “SWT 100 s 2.430723400 GHz

20 Offset 1.5 dB

10

Lo LVL

L-10

— I

| 20 Iy A

wEAGUNVAL
MWANMM VA VP i g0

L-40

=50

-60

Center 2.4307 GHz 30 kHz/ Span 300 kHz

Date: 14.MAR.2011 14:27:48
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Channel 11 (2462MHz)

® *RBW 3 KkHz Marker 1 [T1 ]
*VBW 3 kHz -19.10 dBm

Ref 20 dBm Att 50 dB “SWT 100 s 2.458285600 GHz

20 Offset 1.5 dB

10

Lo LVL

L-10

e B

L-40

=50

-60

Center 2.4583 GHz 30 kHz/ Span 300 kHz

Date: 14.MAR.2011 14:28:51
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Report No.: SEFI1102025

Chain 0+ Chain 1

Frequency Power Spectral Density Limit
Channel Result
(MHz) (dBm/3kHz) (dBm/3kHz)
01 2412 -16.75 8 Pass
06 2437 -16.86 8 Pass
1" 2462 -17.15 8 Pass
Channel 01 (2412MHz)
® “RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -16.75 dBm
Ref 21 dBm Att 50 dB *SWT 100 s 2.419488600 GHz
[207 OTTsetT 2% dB
1 PRI
G
LVL
Lo
| -10
1
L _20 T, ANy A [
i W
| -30
| -40
| -50
Center 2.4195 GHz 30 kHz/ Span 300 kHz
Date: 14_MAR.2011 16:47:09
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Report No.: SEFI11102025

Channel 06 (2437MHz)

® “RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -16.86 dBm
Ref 21 dBm Att 50 dB “SWT 100 s 2.434822800 GHz
[207 Offset 2Z2.H dB
10

YaGAIL

]

M\

——50

LVL

Center 2.4348 GHz 30 kHz/ Span 300 kHz
Date: 14_.MAR.2011 16:48:42
Cerpass Technology Corp. Issued Date : Mar 18, 2011
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Report No.: SEFI11102025

®

Ref 21 dBm

Att 50 dB

Channel 11 (2462MHz)

“RBW 3 kHz
*VBW 3 kHz
“SWT 100 s

Marker 1 [T1 ]

-17.15 dBm

2.468292800 GHz

[207 OFfget 2Z2.% dB

10

| 20 Ny\l‘_ﬂl‘/\\ghm N N

A A

--30

WITW

Ay

——50

Center 2.4683 GHz

Date: 14.MAR.2011 16:50:12

30 kHz/

Span 300 kHz

LVL
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI1102025

Test ltem Power Spectral Density

Test Mode Transmit by 802.11n (20MHz)

Test Date 2011-03-14

Chain 0

Channel Frequency Power Spectral Density Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
01 2412 -18.93 8 Pass
06 2437 -17.51 8 Pass
11 2462 -17.83 8 Pass
Channel 01 (2412MHz)
® o

Ref 20 dBm

Att 50 dB

“SWT 100 s

2.408292200 GHz

LVL

20 Offset 1.% dB

~10

+0

|-10

1

;OJ\“"WW\MM P

. Moo v AN

| -40

| -50

-60

Center 2.4083 GHz 30 kHz/ Span 300 kHz
Date: 14.MAR.2011 14:11:08
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Report No.: SEFI1

102025

Channel 06 (2437MHz)

® *RBW 3 KkHz Marker 1 [T1 ]
*VBW 3 kHz -17.51 dBm
Ref 20 dBm Att 50 dB “SWT 100 s 2.439459200 GHz
20 Offset 1.5 dB
L10
1 PK
MAXH
Lo
L-10
1
+-20 JUJV \'\J//J /\‘\\va\‘/\\\h

L-40

=50

-60

Center 2.4395 GHz

30 kHz/

Date: 14.MAR.2011 14:12:29

Span 300 kHz

LVL
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Channel 11 (2462MHz)

® “RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -17.83 dBm
Ref 20 dBm Att 50 dB “SWT 100 s 2.460740200 GHz
20 Offset 1.% dB
+10
1 PK
MAXH
-0
+-10
1
| 2 iy

N ACAN W

L-40

=50

-60

Center 2.4607 GHz

Date: 14.MAR.2011 14:14:02

30 kHz/

Span 300 kHz

LVL
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Chain 1
Frequency Power Spectral Density Limit
Channel Result
(MHz) (dBm/3kHz) (dBm/3kHz)
01 2412 -17.35 8 Pass
06 2437 -18.02 8 Pass
11 2462 -19.19 8 Pass

Channel 01 (2412MHz)

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -17.35 dBm

Ref 20 dBm Att 50 dB *SWT 100 s 2.416999400 GHz

20 Offset 1.5 dB

10

LVL

Y

——50

-60

Center 2.417 GHz 30 kHz/ Span 300 kHz

Date: 14.MAR.2011 14:30:06
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Report No.: SEFI11102025

Channel 06 (2437MHz)

® *RBW 3 KkHz Marker 1 [T1 ]
*VBW 3 kHz -18.02 dBm
Ref 20 dBm Att 50 dB “SWT 100 s 2.441998200 GHz
20 Offset 1.5 dB
L10
1 PK|
MAXH
Lo LVL
L-10
1
| 20 " ﬂk&
M«f"‘ﬂwﬂw‘\w H'\\'\J\Jv\/\,\\‘) N‘M

St

L-40

=50

-60

Center 2.442 GHz

30 kHz/ Span 300 kHz

Date: 14.MAR.2011 14:31:18
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Channel 11 (2462MHz)

® *RBW 3 KkHz Marker 1 [T1 ]
*VBW 3 kHz -19.19 dBm

Ref 20 dBm Att 50 dB “SWT 100 s 2.464464600 GHz

20 Offset 1.5 dB

10

Lo LVL

L-10

S“l—‘
g

20 w WA

L-40

=50

-60

Center 2.4645 GHz 30 kHz/ Span 300 kHz

Date: 14.MAR.2011 14:32:18
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Chain 0+Chain 1
Frequency Power Spectral Density Limit
Channel Result
(MHz) (dBm/3kHz) (dBm/3kHz)
03 2412 -16.65 8 Pass
06 2437 -16.58 8 Pass
09 2462 -15.49 8 Pass
Channel 01 (2412MHz)
® “RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -16.65 dBm

Ref 21 dBm Att 50 dB *SWT 100 s 2.415718000 GHz
[207 OTTsetT 2.5 dB
1 PRI
G
LVL
Lo
+-10
1
m WW‘}‘WM P M\’\MJ‘I w\,\r
-30
| -40
+-50
Center 2.4157 GHz 30 kHz/ Span 300 kHz
Date: 14_MAR.2011 16:53:24
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Channel 06 (2437MHz)

® *RBW 3 KkHz Marker 1 [T1 ]
*VBW 3 kHz -16.58 dBm

Ref 21 dBm Att 50 dB “SWT 100 s 2.443276600 GHz

[207 OFfget 2Z2.% dB

10

LVL

WAL YA WWWW%"NMMWW W m

--30

——50

Center 2.4433 GHz 30 kHz/ Span 300 kHz

Date: 14.MAR.2011 16:54:43
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Channel 11 (2462MHz)

® “RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -15.49 dBm
Ref 21 dBm Att 50 dB “SWT 100 s 2.460746200 GHz
[207 Offset 2Z2.H dB
10

;_‘i)\u/\]\‘ SN VYT JVW./\“ WW %
/ulw‘w W

L-30 M\JWM‘V

L-40

| 50

Center 2.4607 GHz 30 kHz/ Span 300 kHz

Date: 14.MAR.2011 16:55:56

LVL
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Report No.: SEFI1102025

Test ltem Power Spectral Density
Test Mode Transmit by 802.11n (40MHz)
Test Date 2011-03-14
Chain 0
Frequency Power Spectral Density Limit
Channel Result
(MHz) (dBm/3kHz) (dBm/3kHz)
03 2422 -18.98 8 Pass
06 2437 -19.15 8 Pass
09 2452 -19.37 8 Pass
Channel 03 (2422MHz)
® “*RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -18.98 dBm
Ref 20 dBm Att 50 dB “SWT 100 s 2.430753200 GHz
20 Offset 1.5 dB
+10
Lo LVL
l-10
1
=20 \_w.ﬂ‘x\.\‘\/
A
| -40
I-50
-60
Center 2.4308 GHz 30 kHz/ Span 300 kHz
Date: 14_.MAR.2011 14:15:33
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Channel 06 (2437MHz)

® *RBW 3 KkHz Marker 1 [T1 ]
*VBW 3 kHz -19.15 dBm
Ref 20 dBm Att 50 dB “SWT 100 s 2.445751400 GHz
20 Offgset 1.5 dB
+10
1 PK]|
MAXH
Lo LVL
~-10
1
- Moy ? J\\“L/W
Mf;"ow\}r ’“PMM MMM Ak A At N
W Ay
| -40
+--50
-60
Center 2.4458 GHz 30 kHz/ Span 300 kHz
Date: 14_MAR.2011 14:18:11
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Channel 09 (2452MHz)

® *RBW 3 KkHz Marker 1 [T1 ]
*VBW 3 kHz -19.37 dBm

Ref 20 dBm Att 50 dB “SWT 100 s 2.447001200 GHz

20 Offset 1.5 dB

10

Lo LVL

+-10

JQWWUMM V\'\MWW/V%W psly g N

L-40

=50

-60

Center 2.447 GHz 30 kHz/ Span 300 kHz

Date: 14.MAR.2011 14:19:16
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Chain 1
Frequency Power Spectral Density Limit
Channel Result
(MHz) (dBm/3kHz) (dBm/3kHz)
03 2422 -18.59 8 Pass
06 2437 -19.45 8 Pass
09 2452 -20.22 8 Pass

Channel 03 (2422MHz)

® “RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -18.59 dBm
Ref 20 dBm Att 50 dB *SWT 100 s 2.410748000 GHz
20 Offket 1.5 dB
+10
1 PK
G
Lo LVL
+-10
1
Vo
MWAM/\J“’N
-40
| -50
-60
Center 2.4107 GHz 30 kHz/ Span 300 kHz
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““»” CERPASS TECHNOLOGY CORP. Report No.: SEF11102025

Channel 06 (2437MHz)

® *RBW 3 KkHz Marker 1 [T1 ]
*VBW 3 kHz -19.45 dBm
Ref 20 dBm Att 50 dB “SWT 100 s 2.431997000 GHz
20 Offgset 1.5 dB
+10
1 PK]|
MAXH
Lo LVL
~-10
1
a mﬂ(m\ it VM
- Y Wﬂ“\M Y
v WYY
| -40
+--50
-60
Center 2.432 GHz 30 kHz/ Span 300 kHz
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““»” CERPASS TECHNOLOGY CORP. Report No.: SEF11102025

Channel 09 (2452MHz)

® *RBW 3 KkHz Marker 1 [T1 ]
*VBW 3 kHz -20.22 dBm

Ref 20 dBm Att 50 dB “SWT 100 s 2.444459200 GHz

20 Offset 1.5 dB

10

Lo LVL

+-10

L-40

=50

-60

Center 2.4445 GHz 30 kHz/ Span 300 kHz
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“"" CERPASS TECHNOLOGY CORP. Report No.: SEFI11102025
Chain 0+Chain 1
Frequency Power Spectral Density Limit
Channel Result
(MHz) (dBm/3kHz) (dBm/3kHz)
03 2422 -17.39 8 Pass
06 2437 -16.21 8 Pass
09 2452 -17.82 8 Pass
Channel 01 (2412MHz)
® *RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -17.39 dBm
Ref 21 dBm Att 50 dB *SWT 100 s 2.436991600 GHz

[20 OTFT

10

s5etT

2.9 dB

LVL

——20

|k

M

P saghpan ¥

——50

Center 2.437 GHz

30 kHz/
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““»” CERPASS TECHNOLOGY CORP. Report No.: SEF11102025

Channel 06 (2437MHz)

® *RBW 3 KkHz Marker 1 [T1 ]
*VBW 3 kHz -16.21 dBm

Ref 21 dBm Att 50 dB “SWT 100 s 2.431999400 GHz

[207 OFfget 2Z2.% dB

10

LVL

J&w s o WM‘”‘WMW

——50

Center 2.432 GHz 30 kHz/ Span 300 kHz
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““»” CERPASS TECHNOLOGY CORP. Report No.: SEF11102025

Channel 11 (2462MHz)

® *RBW 3 KkHz Marker 1 [T1 ]
*VBW 3 kHz -17.82 dBm

Ref 21 dBm Att 50 dB “SWT 100 s 2.449460400 GHz

[207 OFfget 2Z2.% dB

10

LVL

——50

Center 2.4495 GHz 30 kHz/ Span 300 kHz
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